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1 Applicant information

Client name:
Address:
Telephone:
Fax:

E-mail:
Contact name:

Mobile Access Networks Ltd.

Ofek One Center Building 2, Northern Industrial Zone, Lod 71293, Israel
+972 8918 3888

+972 8918 3844

kochavy@mobileaccess.com

Mr. Kochav Yadid, QA and Integration director

2 Equipment under test attributes

Product name:
Model(s):
Receipt date

RF distribution amplifier
MA850
4/26/2006

3 Manufacturer information

Manufacturer name:
Address:
Telephone:

Fax:

E-Mail:

Contact name:

4 Test details

Project ID:
Location:

Test started:
Test completed:

Test specification(s):

Mobile Access Networks Ltd.

Ofek One Center Building 2, Northern Industrial Zone, Lod 71293, Israel
+972 8918 3888

+972 8918 3844

kochavy@mobileaccess.com

Mr. Kochav Yadid, QA and Integration director

16608

Hermon Laboratories Ltd. P.O.Box 23, Binyamina 30500, Israel

4/26/2006

5/21/2006

FCC part 15 subpart E; subpart C, §15.247; subpart B; part 22 §22.917; part 24 §24.238
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5 Tests summary

Test Status
Transmitter characteristics

Section 15. 407(a)(3), Occupied 26 dB bandwidth

Section 15. 407(a)(3), Maximum peak output power

Section 15. 407(a)(3), Peak power spectral density

Section 15. 407(a)(6), Ratio of the peak excursion of the modulation envelope
to the peak transmit power

Section 15. 407(b), Unwanted radiated emission

Section 15. 407(f), RF exposure

Section 15.247(a)2, 6 dB bandwidth

Section 15.247(b)3, Peak output power

Section 15.247(c), Conducted spurious emissions
Section 15.247(c), Radiated spurious emissions
Section 15.247(d), Peak power density

Section 15.203, Antenna requirement

Pass
Pass
Pass
Pass

Pass

Provided in documentation
for Application

Pass
Pass
Pass
Pass
Pass

Professional installation is
required

Sections 22.917, 24.238, Spurious emissions at antenna terminal Pass

Section 15.207(a), Conducted emission Pass
Unintentional emissions

Section 15.107, Conducted emission at AC power port Pass

Section 15.109, Radiated emission Pass

Section 15.111, Conducted emission at receiver antenna port Not required

Testing was completed against all relevant requirements of the test standard. Results obtained indicate that the product
under test complies in full with the requirements tested.
The test results relate only to the items tested. Pass/ fail decision was based on nominal values.

This tes report replaces the previously issued test report identified by Doc ID:MOBFCC_16608.

Name and Title Date Signature

May 21, 2006 __?’q':f

May 30, 2006 Cho
May 31, 2006 f/’//

Tested by: Mr. A. Adelberg, test engineer

Reviewed by: | Mrs. M. Cherniavsky, certification engineer

Approved by: | Mr. M. Nikishin, EMC and radio group leader
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6 EUT description

Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

6.1 General information
The EUT, MobileAccess 850 provides secure and centralized connection for a number of 802.11a/b/g Access
Points, significantly expands 802.11 coverage and enables distributing the data services over the same coax and
antenna infrastructure used for distributing voice services through other MobileAccess products.
6.2 Ports and lines
Port Port Connected Connector Cable
type description From To type Qi || el ivpe length
Power 48 V DC adapter EUT Power plug 1 unshielded | 1.5 m
Power AC power mains adapter IEC 60320 1 unshielded | 1.5 m
Signal RS232 Open circuit D-type 1 NA NA NA
Signal Ethernet Open circuit RJ-45 1 NA NA NA
Conducted measurements
Signal 802.11b/g EUT Access point TNC modified 1 coax 0.7m
Signal 802.11b/g EUT 50 Q TNC modified 3 NA NA
termination
Signal 802.11a EUT Access point TNC modified 1 coax 0.7m
Signal 802.11a EUT 50 Q TNC modified 3 NA NA
termination
RF Antenna EUT 50 Q n-type female 4 NA NA
termination
RF CELL EUT Signal SMA female 1 coax 0.7m
mobile generators via
services divider/splitter
RF CELL EUT 50 Q SMA female 1 NA NA
mobile termination
services
RF PCS mobile | EUT 50 Q SMA female 2 NA NA
services termination
Radiated measurements
Signal 802.11b/g EUT Access point TNC modified 4 coax 0.7m
Signal 802.11a EUT Access point TNC modified 4 coax 0.7m
RF Antenna EUT antenna n-type female 4 coax 0.7m
RF CELL EUT Signal SMA female 2 coax 0.7m
mobile generators via
services divider/splitter
RF PCS mobile | EUT Signal SMA female 2 coax 0.7m
services generators via
divider/splitter
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6.3

6.4

6.5

Support and test equipment

Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Description

Manufacturer

Model number

Serial number

Aironet 1200 — a,b,g Wireless Access Point

Cisco Systems

AIR-AP1232AG-A-K9

FTX0922E380

FTX0922E380

FTX0922E394

FTX0923R01B

Adapter (Access Point)

Cisco Systems

PHI0O9050DEC

PHI08280RGY

PHI090803G3

PHI0828126A

4 Sencity®Art Ultra-broadband antennas Huber+Suhner SWA 0859/360/4/10/V Art. No.
23040329
Adapter (EUT) NA SB-480A7F-11 006291
Signal generator HP E4431B U538220140
Signal generator HP 8656A 2228A03615
Laptop IBM 2645-4A0 5515FL6
Adapter (laptop) IBM N79 02K6543
Splitter HL NA NA
Divider HL NA NA

Operating frequencies

Frequency, MHz

800-1000

1800-2000

2500

5100

Changes made in the EUT

No changes were implemented.
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6.6 Test configuration

6.6.1 EUT setup for conducted measurements

Access
Point

Laptop 1 802.11 b/g 802.11a Laptop 2

50Q 50Q 500 50Q 500 500

NN IR

802.11 b/g 802.11 a
EUT
MA 850
Antenna ports CELL/PCS

LI I_|L|_|I_|I_|

50Q 50Q 50Q 50Q

Splitter /
Divider

Signal generator
CELL

Signal generator
PCS
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6.6.2

EUT setup for radiated measurements

Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Signal Signal
generator Splitter generator
1950 MHz 880 MHz
Divider
Antennas
Dividers
Nl
Mobile services Antenna ports
input
mains 48V DC i
Adapter EUT Ethernet
802.11a 802.11/b/g
Right
5 GHz output
Right Right Right
5 GHz output 5 GHz output 5 GHz output
43V DC
Access Access Access Access
. ) Adapter \ ,
point point point point
Right Ri
ight
; 2.4 GHz 2.4 GHz
' output output
Right Right mains |
2.4 GHz output 2.4 GHz output 802.11b/g |
48V DC 48V DC ! 43V DC
Laptop 1 -
Adapter Adapter Adapter
802.11a
FL FL Laptop 2
mains mains mains

Note: Throughout the 802.11 b/g module testing the 802.11a module operated at 5.32 GHz,

throughout the 802.11a module testing the 802.11 b/g module operated at 2.437 GHz;
samples of licensed signals: 881.5 MHz and 1960 MHz.
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6.7 Transmitter characteristics

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Type of equipment

Stand-alone (Equipment with or without its own control provisions)

X Combined equipment (Equipment where the radio part is fully integrated within another type of equipment)

Plug-in card (Equipment intended for a variety of host systems)

Intended use

Condition of use

X fixed Always at a distance more than 2 m from all people
mobile Always at a distance more than 20 cm from all people
portable May operate at a distance closer than 20 cm to human body

Assigned frequency range

1) 5150 — 5825 MHz; 2) 2400 — 2483.5 MHz

Operating frequency range

1) 5015 — 5250 MHz, 5250 — 5350 MHz, 5725 - 5825 MHz; 2) 2412 -2462 MHz

Maximum rated output power

At transmitter 50 Q RF output connector

10.5 dBm (802.11 a)
26.6 dBm (802.11 b/g)

Effective radiated power (for equipment with no RF connector)

Is transmitter output power variable?

No

X Yes

continuous variable

stepped variable with stepsize

minimum RF power

maximum RF power

Antenna connection

unique coupling

X

standard connector

integral

with temporary RF connector

X without temporary RF connector
Antenna/s technical characteristics
Type Manufacturer Model number Gain
ultra-broadband antenna HUBER+SUHNER SWA 0859/360/4/10/V 7 dBi
SENCITY-ART

Type of modulation

16-QAM, QPSK, BPSK

Type of multiplexing TDMA
Transmitter power source

Battery Nominal rated voltage | Battery type
X DC Nominal rated voltage 48 V

AC mains Nominal rated voltage | Frequency
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Test specification: Section 15.407(a)(3), 26 dB bandwidth

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

7.1

7.1.1

7.1.2

7.1.21
7.1.2.2
7.1.2.3

Transmitter tests according to 47CFR part 15 subpart E requirements with
802.11 b/g and 802.11a

Occupied 26 dB bandwidth

General

This test was performed to measure the 26 dB bandwidth of the device.

Test procedure

The EUT was set up as shown in Figure 7.1.1, energized and its proper operation was checked.
The EUT was set to transmit modulated carrier at maximum data rate.

The measurements were performed in continuous transmission mode of operation for carrier (channel) frequencies
at low and high edges and at the middle of the frequency range shown in Table 7.1.1. The transmitter bandwidth
was measured with spectrum analyzer as frequency delta between reference points on modulation envelope and
provided in Table 7.1.1 and associated plot.

Figure 7.1.1 The 26 dB bandwidth test setup

Spectrum

EUT
analyzer

v

Attenuator
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Table 7.1.1 The 26 dB bandwidth test results

OPERATING FREQUENCY RANGE:

DETECTOR USED:

RESOLUTION BANDWIDTH:

VIDEO BANDWIDTH:
MODULATION SIGNAL:

5150 - 5825 MHz
Peak

300 kHz

> RBW

digital

Carrier Frequency, GHz

26 dB bandwidth, MHz

Data rate 6 Mbps

5.180 16.937
5.260 17.000
5.320 17.187
5.745 16.875
5.785 16.875
5.805 16.937
Data rate 54 Mbps
5.180 17.662
5.260 16.875
5.320 16.937
5.745 17.062
5.785 16.875
5.805 16.937

Reference numbers of test equipment used

[ HL1650 | HL 2254

[ HL2780 |

Full description is given in Appendix A.
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.1 Reference power level measurement at 5.180 GHz, 6 Mbps

4 Agilenf  23:38:24 26 Apr 2006 R T
Mkr1 A 20.0000 MHz

Ref 20 dBm Atten 10 dB Band Pwr10.86 dBm
#Peak
Log
10
dB/
Offst ot et oMby et
2.7 /« _\“\

" S A

T
o “\a\,m\;
V1 52
53 FC
AA
Center 5.18 GHz Span 25 MHz
Res BW 1 MHz #VBW 3 MHz Sweep 4 ms (401 pts)

|
Plot 7.1.2 The 26 dB bandwidth test result at 5.180 GHz, 6 Mbps

H: Agilenf  23:41:41 26 Apr 2006 R T
Mkr1 A 16.9375 MHz
Ref 10.86 dBm Atten 5 dB 0.65 dB

#Peak
Log

10
dey/ AT, e e,

Offst

i
X
e

2.7

dB
DI

E;x_\e
| =

Ay K

Vi §2
$3 FC|

Center 5.18 GHz Span 25 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.3 Reference power level measurement at 5.260 GHz, 6 Mbps

4e Agilenf  00:04:26 27 Apr 2006 R T
Mkr1 A 20.0000 MHz
Ref 20 dBm Atten 10 dB Band Pwr 17 dBm
#Peak
Log
10
Offst
2.7
dB 1k
\I\,\f‘\-«”
V1 52
53 FC
AR
Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

|
Plot 7.1.4 The 26 dB bandwidth test result at 5.260 GHz, 6 Mbps

s Agllent  00:06:42 27 Apr 2006 R T

Mkr1 A 17.0000 MHz
Ref 17 dBm Atten 10 dB 2204 dB
#Peak
Log
10
dB/ AL NI Y oy el A
Offst
20.7

7
E';f'o /4 "
T

e

by
ot /Y
V1 52
53 FC
AA
Center 5.26 GHz Span 25 MHz
#Res BW 300 kHz VBW 1 MHz Sweep 4 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc
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Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.5 Reference power level measurement at 5.320 GHz, 6 Mbps

G Agllent  08:26:56 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 20 dBm Atten 10 dB Band Pwr 10.86 dBm
Avg
Log
10
dB/
Offst st e WMMMMWM\
20.7

" / N

o g
M1 S2
S3 FC
AA
Center 5.32 GHz Span 25 MHz
Res BW 1 MHz VBW 3 MHz #Sweep & ms (401 pts)

Plot 7.1.6 The 26 dB bandwidth test result at 5.320 GHz, 6 Mbps

7 Agilent  08:29:36 2 May 2006 R T
Mkr1 A -17.1875 MHz
Ref 10.86 dBm Atten 5 dB 0479 dB
#Peak
Log
10
dB/ R L (R W PO L WL RS LWy

.
o J 5
dB

o M"A \\‘\
dBm J\“‘vu.,w

M1 52
S3 FC
AA
Center 5.32 GHz Span 25 MHz
#Res BW 300 kHz #/BW 1 MHz #Sweep 8 ms (401 pts)

Trace smoothing: VBW filt or Average Detector; cannot use both
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Test specification: Section 15.407(a)(3), 26 dB bandwidth

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.1.7 Reference power level measurement at 5.7450 GHz, 6 Mbps

G Agllent  08:39:22 2 May 2006 R T
Mkr1 & -20.0000 MHz
Ref 20 dBm #Atten 10 dB Band Pwr 16.78 dBm
#Peak
Log
10
dB/ AR Arahahdinind et C VY EPPRVIRIYY SIS W P T

o / ™
R "y

V1 S2
S3 FC
AA
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep & ms (401 pts)

erage Detector; cannat use both

Plot 7.1.8 The 26 dB bandwidth test result at 5.7450 GHz, 6 Mbps

W Agilent  08:40:37 2 May 2006 R T
Mkr1 A 16.8750 MHz

Ref 16.78 dBm #Atten 10 dB -0.277 dB
#Peak
Log
10
dB/ [ ot rind WUWM (PO PR
Offst 5 i
O J \»\
dB / \M
DI
95
dBm M \m

e
M1 52
S3 FC

AA
Center 5.745 GHz Span 25 MHz
#Res BW 300 kHz #/BW 1 MHz #Sweep 8 ms (401 pts)

Trace smoothing: VBW filt or Average Detector; cannot use both
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.9 Reference power level measurement at 5.785 GHz, 6 Mbps

7 Agilent  08:46:22 2 May 2006 R T
Mkr1 A 20.0000 MHz
Ref 16.78 dBm #Atten 10 dB Band Pwr 1325 dBm
#Peak
Log
10
dB/ MWM%MWMW

=17 N
o=y K

v
V1 52
S3 FC

AA
Center 5.785 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

Plot 7.1.10 The 26 dB bandwidth test result at 5.785 GHz, 6 Mbps

G Agllent  08:47:46 2 May 2006 R T
Mkr1 & -16.8750 MHz
Ref 13.25 dBm #Atten 10 dB -0.376 dB
#Peak
Log
10
dB/ Noihiile nsiaiets (A e e
Offst g iy
20.7 )i N

n S i

1238
dBm  fockin |

v
M1 S2
S3 FC
AA
Center 5.785 GHz Span 25 MHz
#Res BW 300 kHz #VBW 1 MHz #Sweep & ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.11 Reference power level measurement at 5.805 GHz, 6 Mbps

G Agllent  08:59:35 2 May 2006 R T
Mkr1 & 20.0000 MHz

Ref 20 dBm #Atten 10 dB Band Pwr 10.26 dBm
#Peak
Log
10
dB/
Offst i Rttt e PV RN USRS S
20.7

" / N

W
ey \‘\M
V1 S2
S3 FC
AA
Center 5.805 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep & ms (401 pts)

|
Plot 7.1.12 The 26 dB bandwidth test result at 5.805 GHz, 6 Mbps

7 Agilent 090113 2 May 2006 R T
Mkr1 A -16.9375 MHz

Ref 10.26 dBm #Atten 10 dB 013 dB
#Peak
Log
10
dB/ anaeiiy St MESIAAS oY Woan taret NURVIRUIIN 0PI
Offst o T
20.7 L kN
dB r/ \\
DI

- n

V1 52
S3 FC

Center 5.805 GHz Span 25 MHz
#Res BW 300 kHz #/BW 1 MHz #Sweep 8 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(3), 26 dB bandwidth

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.1.13 Reference power level measurement at 5.180 GHz, 54 Mbps

7 Agilent  09:08:23 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 10.26 dBm #Atten 10 dB Band Pwr 11.37 dBm
#Peak
Log
10 Lttt ol oo | ot sindisbon asamtanfrbicto o
dB/ /] ™
Offst
20.7
dB :55(1 \\<
it ",
ol
V1 S2
S3 FC
AA/
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

|
Plot 7.1.14 The 26 dB bandwidth test result at 5.180 GHz, 54 Mbps

7 Agilent  09:09:58 2 May 2006 R T
Mkr1 A -17.0625 MHz
Ref 11.37 dBm #Atten 10 dB 0155 dB
#Peak
Log
10
dB/

e
Offst B =
20.7 ?H b

o / \

-15.0
dBm

W

V1 52
S3 FC

Center 5.18 GHz Span 25 MHz
#Res BW 300 kHz #/BW 1 MHz #Sweep 8 ms (401 pts)
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Plot 7.1.15 Reference power level measurement at 5.260 GHz, 54 Mbps

7 Agilent  0913:53 2 May 2006 R T
Mkr1 A -20.0000 MHz
Ref 11.37 dBm #Atten 10 dB Band Pwr 1743 dBm
#Peak
Log I T WL Py WMMW

) / \
= g
A

V1 52
S3 FC
AA
Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

Plot 7.1.16 The 26 dB bandwidth test result at 5.260 GHz, 54 Mbps

7 Agilent 091513 2 May 2006 R T
Mkr1 A -16.8750 MHz

Ref 17.43 dBm #Atten 10 dB -0.266 dB
#Peak
Log
10
dB/ Ok o e e N St ke Y

T x
Offst Fi 'y
20.7 I 5

E'f / %\
= o]

Uiy
V1 52
S3 FC
AA
Center 5.26 GHz Span 25 MHz
#Res BW 300 kHz #V/BW 3 MHz #Sweep 8 ms (401 pts)
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Plot 7.1.17 Reference power level measurement at 5.320 GHz, 54 Mbps

W Agilent 092717 2 May 2006 R T
Mkr1 & -20.0000 MHz
Ref 17.43 dBm #Atten 10 dB Band Pwr 1218 dBm
#Peak
Log
10
dB/ Rttt et e P | it A A AN e,

o 4 N
" / o

A
V1 52
S3 FC
AA
Center 5.32 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

Plot 7.1.18 The 26 dB bandwidth test result at 5.320 GHz, 54 Mbps

W Agilent  09:28:40 2 May 2006 R T
Mkr1 A -16.9375 MHz
Ref 12.18 dBm #Atten 10 dB -1.372dB
#Peak
Log
10
dB/ s ke P N W
Offst

e

e
.[:I:s 7 W’Vﬁf LM
dBm

V1 52
S3 FC
AA
Center 5.32 GHz Span 25 MHz
#Res BW 300 kHz #V/BW 3 MHz #Sweep 8 ms (401 pts)
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W Agilent  09:32:28 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 12.18 dBm #Atten 10 dB Band Pwr 16.71 dBm
#Peak
Log ettt honnrdodnd o, L s sl g,
10
a8l / Ny
Offst '
20.7 |
dB B _%\
bt T

V1 S2
S3 FC

AA/
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

Plot 7.1.20 The 26 dB bandwidth test result at 5.7450 GHz, 54 Mbps

7 Agilent  09:33:40 2 May 2006 R T

Mkr1 A -17.0625 MHz
Ref 16.71 dBm #Atten 10 dB 1314 dB
#Peak
Log
10
dB/ b b At e ey | A et d b bl b
Offst
20.7

a
o / N
2 L M

T

V1 52
S3 FC

Center 5.745 GHz Span 25 MHz
#Res BW 300 kHz #V/BW 3 MHz #Sweep 8 ms (401 pts)

Plot 7.1.19 Reference power level measurement at 5.7450 GHz, 54 Mbps
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Plot 7.1.21 Reference power level measurement at 5.785 GHz, 54 Mbps

G Agllent  09:48:16 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 16.71 dBm #Atten 10 dB Band Pwr 13.83 dBm
#Peak
Log
10
dB/ e L T P T WP

e / i
dB u’/

s
V1 S2
S3 FC
AA
Center 5.785 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep & ms (401 pts)

|
Plot 7.1.22 The 26 dB bandwidth test result at 5.785 GHz, 54 Mbps

7 Agilent  09:49:23 2 May 2006 R T

Mkr1 & -16.8750 MHz
Ref 13.83 dBm #Atten 10 dB 0.399 dB
#Peak
Log
10
dB/ bt g | ot Ll o,
Offst g
0.7 i
'"’ / A
DI
A27

dBm 4, ]

L5 |

ot

V1 52
S3 FC

Center 5.785 GHz Span 25 MHz
#Res BW 300 kHz #V/BW 3 MHz #Sweep 8 ms (401 pts)
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Plot 7.1.23 Reference power level measurement at 5.805 GHz, 54 Mbps

G Agllent  10:04:56 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 13.83 dBm #Atten 10 dB Band Pwr 10.56 dBm
#Peak
Log
10
dB/ KWMWWMMWW

& 5
@ ] 3

r T
V1 S2
S3 FC

AA
Center 5.805 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz #Sweep & ms (401 pts)

|
Plot 7.1.24 The 26 dB bandwidth test result at 5.805 GHz, 54 Mbps

7 Agilent 100613 2 May 2006 R T

Mkr1 A -16.9375 MHz
Ref 10.56 dBm #Atten 10 dB 1455 dB
#Peak
Log
10
dB/ - st NN g e,
Offst
20.7

L
o / N

W

A5.7

dBm by e A
i

V1 52
S3 FC

Center 5.805 GHz Span 25 MHz
#Res BW 300 kHz #V/BW 3 MHz #Sweep 8 ms (401 pts)
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Test mode: Compliance -
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Remarks: Final version with new modulation

7.2 Peak output power
7.2.1  General
This test was performed to measure the maximum peak output power at the transmitter RF antenna connector.

Specification test limits are given in Table 7.2.1.

Table 7.2.1 Peak output power limits

Operating frequency range, Maximum peak transmit power* Used limit*, dBm
MHz
5150-5250 The lesser of 50 mW or 4 dBm +10 log B 15.3 dBm
5250-5350 The lesser of 250 mW or 11 dBm +10 log B 22.3 dBm
5725 - 5825 The lesser of 1 W or 17 dBm +10 log B 28.3 dBm
(B is the 26-dB emission bandwidth in MHz)

The minimum 26-dB emission bandwidth is 16.875 MHz, the limit is equal to:

4 dBm + 10 log 16.875 =16.3 dBm (less than 50 mW = 17 dBm);

11 dBm + 10 log 16.875 =23.3 dBm (less than 250 mW = 24 dBm);

17 dBm + 10 log 16.875 = 29.3 dBm (less than 1 W = 30 dBm);

* Note 1: @7 dBi antenna gain the limits of peak output power shall be reduced 1 dB.

7.2.2  Test procedure
7.2.2.1 The EUT was set up as shown in Figure 7.2.1, energized and its proper operation was checked.
7.2.2.2 The EUT was adjusted to produce maximum available for end user RF output power.

7.2.2.3 The measurements were performed in continuous transmission mode of operation for carrier (channel) frequency at
low and high edges and at the middle of the 5.120-5.825 GHz frequency range. Video bandwidth (VBW) was

calculated from maximum usable transmission pulse duration T, shown in the associated plot, VBW = 1/T = 1/50
us; VBW = 30 kHz.

Figure 7.2.1 Peak output power test setup

Spectrum
analyzer

EUT »  Attenuator »>
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Remarks: Final version with new modulation

Table 7.2.2 Peak output power test results

OPERATING FREQUENCY RANGE: 5150 - 5825 MHz

DETECTOR USED: Sample

RESOLUTION BANDWIDTH: 1 MHz

VIDEO BANDWIDTH: 1 kHz for 6 Mbps

10 kHz for 54 Mbps
MODULATION SIGNAL: Digital
Frequency, GHz | Total power,dBm | Limit*, dBm | Margin, dB | Verdict

Data rate 6 Mbps
5.18 1.84 15.3 -13.46 Pass
5.26 7.79 22.3 -14.51 Pass
5.32 2.14 22.3 -20.16 Pass
5.745 7.1 28.3 -21.19 Pass
5.785 3.42 28.3 -24.88 Pass
5.805 0.71 28.3 -27.59 Pass

Data rate 54 Mbps
5.18 3.42 15.3 -11.88 Pass
5.26 10.49 22.3 -11.81 Pass
5.32 5.27 22.3 -17.04 Pass
5.745 9.75 28.3 -18.55 Pass
5.785 6.14 28.3 -22.16 Pass
5.805 3.31 28.3 -24.99 Pass

* Note: @7 dBi antenna gain the limits of peak output power were reduced by 1 dB.

Reference numbers of test equipment used
[ HL1424 | HL1651 | HL2399 | | [
Full description is given in Appendix A.
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Plot 7.2.1 Pulse duration measurement, 6 Mbps

e Agilent 234357 26 Apr 2006 R

Ref 10.86 dBm Atten 5 dB

Mkr1ia 225ms
1.03 dB

#Peak

Center 5.18 GHz

Span 0 Hz

Res BW 1 MHz VBW 3 MHz Sweep 50 ms (401 pts)
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Plot 7.2.2 Peak output power at 5.180 GHz, 6 Mpbs

s Agllent  23:50:11 26 Apr 2006 R T
Mkr1 A 20.0000 MHz

Ref 10.86 dBm Atten 5 dB Band Pwr 1.837 dBm
#3amp
Log
10
dB/
Offst e e e WY [P FEE A |
07 ™

" / \

\\\__{/‘
V1 52
53 FC
AA
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #VBW 1 kHz #5weep 60 s (401 pts)

Note: RBW =1 MHz, VBW 21/ Ton =1/ 2.25ms = 444.4 Hz, hence VBW of 1 kHz was chosen for measurements

Plot 7.2.3 Peak output power at 5.260 GHz, 6 Mpbs

s Agllent  00:08:51 27 Apr 2006 R T
Mkr1 A 20.0000 MHz

Ref 17 dBm Atten 10 dB Band Pwr 7.789 dBm
#3amp
Log
10
dB/
Offst M*WMW*TW
20.7

" / \

M
V1 82
53 FC
AA
Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz #/BW 1 kHz #Sweep 60 s (401 pts)

Page 27 of 325



i

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(a)(1-3), Peak output power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks: Final version with new modulation

Plot 7.2.4 Peak output power at 5.320 GHz, 6 Mpbs

G Agllent  11:30:03 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 10.56 dBm #Atten 10 dB Band Pwr 2.143 dBm
#3amp
Log

10
dB/

w7 AT ™
/ \

S
V1 S2
S3 FC
AA
Center 5.32 GHz Span 25 MHz
#Res BW 1 MHz #VBW 1 kHz #5weep 60 5 (401 pts)

Plot 7.2.5 Peak output power at 5.745 GHz, 6 Mpbs

7 Agilent  11:33:33 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 10.56 dBm #Atten 10 dB Band Pwr  7.113 dBm
#Samp
Log
10
dB/ T T T T T T e e e

& 17 \
ol v - \

V1 52
S3 FC
AA
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #/BW 1 kHz #Sweep 60 s (401 pts)
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Plot 7.2.6 Peak output power at 5.785 GHz, 6 Mpbs

G Agllent  10:52:57 2 May 2006 R T
Mkr1 & 20.0000 MHz
Ref 10.56 dBm #Atten 10 dB Band Pwr 3.423 dBm
#3amp
Log

10
dB/

1 [ C TN
dB / \

V1 S2
S3 FC
AA
Center 5.785 GHz Span 25 MHz
#Res BW 1 MHz #VBW 1 kHz #5weep 60 5 (401 pts)

Plot 7.2.7 Peak output power at 5.805 GHz, 6 Mpbs

7 Agilent  11:38:23 2 May 2006 R T
Mkr1 & 20.0000 MHz

Ref 10.56 dBm #Atten 10 dB Band Pwr (0.706 dBm
#Samp
Log
10
dB/
Offst ot | ]
207 ™

" / \

V1 52
S3 FC
AA
Center 5.805 GHz Span 25 MHz
#Res BW 1 MHz #/BW 1 kHz #Sweep 60 s (401 pts)
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Plot 7.2.8 Pulse duration measurement, 54 Mbps

A Agilenf  18:45:50 May 8, 2006 R T
Mkr1 A 255 ps
Ref 10 dBm Atten 20 dB -13.7dB
#Samp
Log
10
dB/

el b L |l
N ”]qu“w uv)w i \WWV r“w ol
e d [
Center 5.18 GHz Span 0 Hz

Res BW 1 MHz #/BW 3 MHz Sweep 3 ms (401 pts)
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Plot 7.2.9 Peak output power at 5.180 GHz , 54 Mpbs

G Agllent  18:51:54 May 8, 2006 R T
Mkr1 & 20.0000 MHz
Ref 10 dBm Atten 20 dB 3422 dB
#3amp
Log
10
dB/ e e T T

Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz #5weep 60 5 (401 pts)

Option not installed

Note: RBW =1 MHz, VBW =1/ Ton = 1/0.255ms = 4444 .4 Hz, hence VBW of 10 kHz was chosen for measurements

Plot 7.2.10 Peak output power at 5.260 GHz, 54 Mpbs

W Agilenf 193747 May 8, 2006 R T
Mkr1 A 200000 MHz
Ref 15 dBm Atten 25 dB Band Pwr 1049 dBm
#Samp
Log
10
dB/

/ 5

Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed
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Plot 7.2.11 Peak output power at 5.320 GHz, 54 Mpbs

=i Agilent  20:04:32 May 8. 2006 R T

Mkr1 & 20.0000 MHz
Ref 15 dBm Atten 25 dB Band Pwr 5.265 dBm
#Samp
Log
10
dB/

e S |
/ ,
et

V1 52
53 FC
A AA
Center 5.32 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed

Plot 7.2.12 Peak output power at 5.745 GHz, 54 Mpbs

=i Agilent  20:34:46 May 8, 2006 R T

Mkr1 & 20.0000 MHz
Ref 15 dBm Atten 25 dB Band Pwr 9.749 dBm
#Samp
Log
10
dB/ M’M SRy Sl N U Y MUY

1
1R,

V1 52
53 FC
A AA
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed
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Plot 7.2.13 Peak output power at 5.785 GHz, 54 Mpbs

=i Agilent  20:54:368 May 8. 2006 R T

Mkr1 & 20.0000 MHz
Ref 15 dBm Atten 25 dB Band Pwr 6.144 dBm
#Samp
Log
10
dB/

o -\,\\\
/ ,
N
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53 FC
A AA
Center 5.785 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed

Plot 7.2.14 Peak output power at 5.805 GHz, 54 Mpbs

=i Agilent  21:05:41 May 8. 2006 R T
Mkr1 & 20.0000 MHz
Ref 15 dBm Atten 25 dB Band Pwr 3.308 dBm
#Samp
Log
10
dB/
e os T U VR N
¥

Wv-'JJ e |
V1 52
53 FC
A AA
Center 5.805 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed

Page 33 of 325



I

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15. 407(a)(1-3), Peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:
7.3 Peak spectral power density
7.3.1 General
This test was performed to measure the peak spectral power density at the transmitter RF antenna connector.
Specification test limits are given in Table 7.3.1.
Table 7.3.1 Peak spectral power density limits
Assigned frequency range, Measurement bandwidth, Peak spectral power density,
MHz MHz dBm
5150 - 5250 4.0
5250 - 5350 1.0 11.0
5725 - 5825 17.0
* Note 1: @7 dBi antenna gain the limits of peak power spectral density shall be reduced 1 dB.
7.3.2  Test procedure
7.3.2.1 The EUT was set up as shown in Figure 7.3.1, energized and its proper operation was checked.
7.3.2.2 The EUT was adjusted to produce maximum available to end user RF output power.
7.3.2.3 The measurements were performed in continuous transmission mode of operation for carrier (channel) frequency at
low and high edges and at the middle of the frequency range.
7.3.2.4 The peak of emission was zoomed with span set just wide enough to capture the emission peak area and sweep

time was set equal to span width divided by resolution bandwidth. Spectrum analyzer was set in peak hold mode,
sufficient number of sweeps was allowed for trace stabilization and peak spectral power density was measured as
provided in Table 7.3.2 and associated plots.

Figure 7.3.1 Peak spectral power density test setup

Spectrum

EUT »>
analyzer

Attenuator »>
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Table 7.3.2 Peak spectral power density test results

OPERATING FREQUENCY RANGE:

5150 - 5825 MHz

DETECTOR USED: Peak hold
RESOLUTION BANDWIDTH: 1 MHz
VIDEO BANDWIDTH: 3 MHz
MODULATION SIGNAL: digital
Carrier frequency L] aeel power Calculated limit* Margin** .
MHz ’ spectral density, dBm/MHz ! dB ’ Verdict
dBm/MHz
Data rate 6 Mbps
5180 -2.84 3 -5.84 Pass
5260 3.54 10 -6.46 Pass
5320 0.90 10 -9.10 Pass
5745 6.28 16 -9.72 Pass
5785 2.27 16 -13.73 Pass
5805 -0.42 16 -16.42 Pass
Data rate 54 Mbps
5180 1.07 3 -1.93 Pass
5260 6.64 10 -3.36 Pass
5320 1.53 10 -8.47 Pass
5745 6.66 16 -9.34 Pass
5785 4.72 16 -11.28 Pass
5805 -0.15 16 -16.15 Pass

* @7 dBi antenna gain the limits of peak power spectral density were reduced 1 dB;

** Margin = Peak power density — calculated limit.

Reference numbers of test equipment used

[ HL1424 | HL1650 | HL2254 |

Full description is given in Appendix A.
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Plot 7.3.1 Peak spectral power density at 5.180 GHz, 6 Mbps

s Agllent  23:55:25 26 Apr 2006 R T
Mkr1 5.1845625 GHz
Ref 10.86 dBm Atten 5 dB -2.844 dBm
#5amp
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10
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Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.3.2 Peak spectral power density at 5.260 GHz, 6 Mbps

4 Agilen  00-10:44 27 Apr 2006 R T
Mkr1 5.2543750 GHz
Ref 17 dBm Atten 10 dB 3.54 dBm
#Samp
Log 1
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i
W
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100
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Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Plot 7.3.3 Peak spectral power density at 5.320 GHz, 6 Mbps
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Option not installed

Plot 7.3.4 Peak spectral power density at 5.745 GHz, 6 Mbps
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Option not installed
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Test specification:

Section 15. 407(a)(1-3), Peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.5 Peak spectral power density at 5.785 GHz, 6 Mbps
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Option not installed

Plot 7.3.6 Peak spectral power density at 5.805 GHz, 6 Mbps

i Agilent  21:18:17 May 8, 2006 R T

Mkr1 5.8010625 GHz
Ref 15 dBm Atten 25 dB -0.416 dBm
#Samp
Log

10
dB/ it VMWWWWW

/ N

PAvg

V1 52
53 FC

Center 5.805 GHz Span 25 MHz
#Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Option not installed
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Test specification: Section 15. 407(a)(1-3), Peak power spectral density

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -

Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.3.7 Peak spectral power density at 5.180 GHz, 54 Mbps
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Option not installed

Plot 7.3.8 Peak spectral power density at 5.260 GHz, 54 Mbps
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Option not installed
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Test specification:

Section 15. 407(a)(1-3), Peak power spectral density

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.9 Peak spectral power density at 5.320 GHz, 54 Mbps
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Option not installed

Plot 7.3.10 Peak spectral power density at 5.745 GHz, 54 Mbps
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Option not installed
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FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance -
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.3.11 Peak spectral power density at 5.785 GHz, 54 Mbps
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Option not installed

Plot 7.3.12 Peak spectral power density at 5.805 GHz, 54 Mbps
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Option not installed
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Test specification: Section 15.407(a)(6), Ratio of the peak excursion of the modulation envelope
to the peak transmit power

Test procedure: FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _——

Date: 4/26/2006 Verdict: PASS

Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

7.4 Ratio of the peak excursion of the modulation envelope to the peak transmit

7.4.1

7.4.2

7.4.21
7.4.2.2
7.4.2.3

74.2.4

7.4.25

power

General

This test was performed to measure the ratio of the peak excursion of the modulation envelope to the peak transmit
power at RF antenna connector. Specification test limits are given in Table 7.4.1.

Table 7.4.1 Peak excursion limits

Assigned frequency, MHz Maximum peak excursion, dB/MHz
5150 - 5250
5250 — 5350 13.0
5725 — 5825

Test procedure

The EUT was set up as shown in Figure 7.4.1, energized and its proper operation was checked.

The EUT was adjusted to produce maximum available to end user RF output power.

The measurements were performed in continuous transmission mode of operation for carrier (channel) frequency at
low and high edges and at the middle of the frequency range.

The maximum peak excursion of modulation envelope was measured as a difference between 2 traces:

trace 1: RBW =1 MHz, VBW = 3 MHz

trace 2: for 6 Mbps RBW = 1 MHz, VBW = 1 kHz
for 54 Mbps RBW = 1 MHz, VBW = 10 kHz, where
RBW - resolution bandwidth,

VBW - video bandwidth.

The test results were recorded in Table 7.4.2 and shown in the associated plots.

Figure 7.4.1 Band edge emission test setup

Spectrum
analyzer

EUT

A 4

Attenuator
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Test specification:

Section 15.407(a)(6), Ratio of the peak excursion of the modulation envelope

to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

4/26/2006

Verdict:

PASS

Temperature: 21 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Table 7.4.2 Peak excursion test results

ASSIGNED FREQUENCY RANGE:

5150 — 5250 MHz, 5250 — 5350 MHz, 5725 — 5825 MHz

DETECTOR USED: Peak
MODULATION TECHNIQUE:: digital
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
RESOLUTION BANDWIDTH: 1 MHz
Carrier frequency, Measured maximum Limit, Margin, Verdict
peak excursion,
MHz dB dB/MHz dB
Data rate 6 Mbps
5180 9.84 13 -3.16 Pass
5260 9.54 13 -3.46 Pass
5320 10.94 13 -2.06 Pass
5745 10.57 13 -2.43 Pass
5785 10.76 13 -2.24 Pass
5805 10.54 13 -2.46 Pass
Data rate 54 Mbps
5180 9.53 13 -3.47 Pass
5260 9.92 13 -3.08 Pass
5320 10.03 13 -2.97 Pass
5745 10.21 13 -2.79 Pass
5785 9.67 13 -3.33 Pass
5805 10.52 13 -2.48 Pass

*- Margin = Attenuation below carrier — specification limit.

Reference numbers of test equipment used

[ HL1424 | HL1650

| HL1651 |

HL 2254 |

Full description is given in Appendix A.
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Test specification:

Section 15.407(a)(6), Ratio of the peak excursion of the modulation envelope

to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

4/26/2006

Verdict:

PASS

Temperature: 21 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.4.1 Peak excursion measurements at 5.180 GHz, 6 Mbps

s Agllent  23:58:46 26 Apr 2006 R T
Mir1 A -3.5000 MHz
Ref 10.86 dBm Atten 5 dB -9.843 dB
#3amp
Log 15 *
10 LA g wmnﬂ-wwM gt i |
dB/ &
Offst N S
20.71
dB / \
R
\\‘f
V1 M2
53 FC
AA
Center 5.18 GHz Span 25 MHz
#Res BW 1 MHz #VBW 1 kHz Sweep 51.63 ms (401 pts)

Note: star (*) at the upper right corner of the plot is warning that two different modes were applied to different traces (blue
trace — peak detector, red trace — sample detector)

Plot 7.4.2 Peak excursion measurements at 5.260 GHz, 6 Mbps

s Agllent  00:16:51 27 Apr 2006 R T
Mkr1 A -7.5625 MHz
Ref 17 dBm Atten 10 dB -9.543 dB
#3amp
Log 1w *
10 BSP EDNDNP WSS [PV WP R S
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Offst | ——tf
w71 Na Y
dB / / \
It
\ \L\AV.N
\\
V1 M2
53 FC
AA
Center 5.26 GHz Span 25 MHz
#Res BW 1 MHz #VBW 1 kHz Sweep 51.63 ms (401 pts)
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Section 15.407(a)(6), Ratio of the peak excursion of the modulation envelope

to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _——
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.4.3 Peak excursion measurements at 5.320 GHz, 6 Mbps
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#Res BW 1 MHz #VBW 1 kHz Sweep 32.11 ms (401 pts)

Option not installed

Plot 7.4.4 Peak excursion measurements at 5.745 GHz, 6 Mbps

W Agilenf  22:05:24 May 8, 2006 R T
Mkr1 4 3750 kHz
Ref 15 dBm Atten 25 dB 1057 dB
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Option not installed
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to the peak transmit power

Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode: Compliance _——
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
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Plot 7.4.5 Peak excursion measurements at 5.785 GHz, 6 Mbps
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Option not installed

Plot 7.4.6 Peak excursion measurements at 5.805 GHz, 6 Mbps
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Option not installed
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Test specification:
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to the peak transmit power
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Test procedure:

FCC Public Notice DA 02-2138, Appendix A

Test mode:

Compliance

Date:

4/26/2006

Verdict: PASS

Temperature: 21 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.4.7 Peak excursion measurements at 5.180 GHz, 54 Mbps
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Option
Note: star (*) at the upper right corner of the plot is warning that two different modes were applied to different traces (blue
trace — peak detector, red trace — sample detector)

not installed

Plot 7.4.8 Peak excursion measurements at 5.260 GHz, 54 Mbps
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Option not installed
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Test mode: Compliance _——
Date: 4/26/2006 Verdict: PASS
Temperature: 21 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.4.9 Peak excursion measurements at 5.320 GHz, 54 Mbps
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Option not installed

Plot 7.4.10 Peak excursion measurements at 5.745 GHz, 54 Mbps

W Agilenf  20-38:28 May 8, 2006 R T
Mkr1 A 1.3125 MHz
Ref 15 dBm Atten 25 dB -10.21 dB
#Samp
Log P \\,mgww PR N S o T Y ®
10
= / e VU WU Ry B \‘\
/ N,

w\,_,u/’/ B
V1 M2
S3 FC
A AA
Center 5.745 GHz Span 25 MHz
#Res BW 1 MHz #VBW 10 kHz Sweep 4 ms (401 pts)

Option not installed
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Plot 7.4.11 Peak excursion measurements at 5.785 GHz, 54 Mbps
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Option not installed

Plot 7.4.12 Peak excursion measurements at 5.805 GHz, 54 Mbps
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Option not installed
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Test specification: Section 15.407(b), Unwanted radiated emissions
Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4
Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:
7.5 Field strength of spurious emissions
75.1 General
This test was performed to measure field strength of spurious emissions from the EUT. Specification test limits are
given in Table 7.5.1, Table 7.5.2.
Table 7.5.1 Radiated spurious emissions limits below 1 GHz and within restricted bands above 1 GHz
Frequency, MHz Field strength at_3 m, dB(uV/m)***
Peak Quasi Peak Average
0.009 — 0.490* 128.5 — 93.8**
0.490 — 1.705* 73.8 — 63.0**
1.705 - 30.0* 69.5**
30-288 NA 40.0 NA
88 — 216 43.5
216 — 960 46.0
960 - 1000 54.0
Above 1000 74.0 NA 54.0
*- The limit for 3 m test distance was calculated using the inverse square distance extrapolation factor as follows:
LimS2 = LimS1 + 40 log (S1/S2),
where S1 and S2 — standard defined and test distance respectively in meters.
**- The limit decreases linearly with the logarithm of frequency.
*** - The field strength limits applied from the lowest radio frequency generated in the device, without going below 9
kHz up to the tenth harmonic of the highest fundamental frequency.
Table 7.5.2 EIRP of undesirable emissions limits outside restricted bands (above 1 GHz)
Frequency Field strength at 3 m,
band, GHz Out of band EIRP, dBm/MHz dB(uV/m)
5.15-5.25
5.25-5.35 -27 68.23
5.47 -5.725
5795 _ 5.825 -27 (below 5.715 and above 5.835 GHz) 68.23
' ) -17 (in 5.715 — 5.725 GHz and 5.825 — 5.835 GHz) 78.23
7.5.2 Test procedure for spurious emission field strength measurements in 9 kHz to 30 MHz band
7.5.2.1 The EUT was set up as shown in Figure 7.5.1, energized and the performance check was conducted.
7.5.2.2 The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360° and the measuring antenna was rotated around its vertical
axis.
7.5.2.3 The worst test results (the lowest margins) were recorded and shown in the associated plots.
7.5.3 Test procedure for spurious emission field strength measurements above 30 MHz
7.5.3.1 The EUT was set up as shown in Figure 7.5.2, energized and the performance check was conducted.
7.5.3.2 The specified frequency range was investigated with antenna connected to spectrum analyzer/ EMI receiver. To
find maximum radiation the turntable was rotated 360°, the measuring antenna height was changed from 1 to 4 m,
its polarization was switched from vertical to horizontal.
7.5.3.3 The worst test results (the lowest margins) were recorded and shown in the associated plots.
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Section 15.407(b), Unwanted radiated emissions

Test specification:

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Figure 7.5.1 Setup for spurious emission field strength measurements below 30 MHz
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Figure 7.5.2 Setup for spurious emission field strength measurements above 30 MHz

1.5m
N
A
‘-a'y' Test
, antenna
e w— ')'F::a 3
4 % Ferrites
| Test distance
£
<
<
Wooden EUT
Test
table Em::na \
-3 e — Y
5 Flush E
2 mounted S
turn table Ground plane
i v]
Auxilliary Power 22:;2;;:?’/\ —
equipment supply EMI receiver

Page 51 of 325



I

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Table 7.5.3 Field strength of emissions outside restricted bands

ASSIGNED FREQUENCY:

5.12-5.35GHz, 5.725-5.825GHz

INVESTIGATED FREQUENCY RANGE: 0.009 - 40GHz
TEST DISTANCE: 3m
MODULATION: OFDM
MODULATING SIGNAL: CCK and BPSK
BIT RATE: 1 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR: USED: Peak
RESOLUTION BANDWIDTH: 1000 kHz
VIDEO BANDWIDTH: 1 kHz
TEST ANTENNA TYPE: Active loop (9 kHz — 30 MHz)
Biconilog (30 MHz — 1000 MHZz)
Double ridged guide (above 1000 MHz)
Antenna Antenna height, Azimuth, Field strength of Limit, . .
Frequency, MHz polarization m ’ degrees* spurious, dr:-f‘;(uV/m) dBuv/im bl = Verdict
5.26 GHz carrier frequency
5249.00 Vv 1.0 179 56.03 68.23 -12.20 Pass
10519.58 \ 1.2 149 60.50 68.23 -7.73 Pass
5.32 GHz carrier frequency
5246.8 | v | 1 249 | 43.84 | 68.23 [ 2439 | Pass
5.745 GHz carrier frequency
1723017 | v | 1.2 150 | 54.8 | 68.23 [ -13.43 | Pass
5.805 GHz carrier frequency
5825.35 \ 1.1 100 48.07 78.23 -30.16 Pass
17350.17 \ 1.2 190 55.80 68.23 -12.43 Pass
*- EUT front panel refers to 0 degrees position of turntable.
**~ Margin = Attenuation below carrier — specification limit.
Table 7.5.4 Restricted bands
MHz MHz MHz MHz MHz GHz
0.09 - 0.11 8.37625 - 8.38675 73-74.6 399.9 - 410 2690 - 2900 10.6 - 12.7
0.495 - 0.505 8.41425 - 8.41475 74.8-75.2 608 - 614 3260 - 3267 13.25-134
2.1735 - 2.1905 12.29 - 12.293 108 - 121.94 960 - 1240 3332 - 3339 14.47 - 145
4.125-4.128 12.51975 - 12.52025 123 - 138 1300 - 1427 3345.8 - 3358 15.35-16.2
417725 -4.17775 12.57675 - 12.57725 149.9 - 150.05 1435 - 1626.5 3600 - 4400 17.7-21.4
4.20725 - 4.20775 13.36 - 13.41 156.52475 - 156.52525 1645.5 - 1646.5 4500 - 5150 22.01-23.12
6.215-6.218 16.42 - 16.423 156.7 - 156.9 1660 - 1710 5350 — 5460 23.6-24
6.26775 - 6.26825 16.69475 - 16.69525 162.0125 - 167.17 1718.8 - 1722.2 7250 - 7750 31.2-31.8
6.31175 - 6.31225 16.80425 - 16.80475 167.72-173.2 2200 - 2300 8025 — 8500 36.43 - 36.5
8.291 - 8.294 25.5 - 25.67 240 - 285 2310 - 2390 9000 - 9200 Above 38.6
8.362 - 8.366 37.5-38.25 322 - 335.4 2483.5 - 2500 9300 - 9500
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Report ID: MOBFCC_16608_revl.doc
w Date of Issue: May 2006

HINMLCN LR EATORILS

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Table 7.5.5 Field strength of spurious emissions above 1 GHz within restricted bands

ASSIGNED FREQUENCY: 5.12-5.35GHz, 5.725-5.825GHz
INVESTIGATED FREQUENCY RANGE: 1000 - 40000 MHz
TEST DISTANCE: 3m
MODULATION: OFDM
MODULATING SIGNAL: CCK and BPSK
MODULATING SIGNAL: PRBS
BIT RATE: 1 Mbps
TRANSMITTER OUTPUT POWER SETTINGS: Maximum
DETECTOR USED: Peak
RESOLUTION BANDWIDTH: 1000 kHz
TEST ANTENNA TYPE: Double ridged guide
Frequency Antenna AT Peak field strength_(VBW:3 MI_-Iz) Average field strength VBW=1 kHz) _
MHz ! Polarization Height, degrees; Measured, Limit, Margin, | Measured, Limit, Margin, Verdict
m dB(uVv/m) [dB(uv/m)| dB** dB(uVv/m) | dB(uV/m) dB***
5.18 GHz carrier frequency
2400.00 V 1.0 122 60.42 74.0 -13.58 45.94 54.0 -8.06 Pass
2490.80 V 1.1 123 67.00 74.0 -7.00 46.21 54.0 -7.79 Pass
5.26 GHz carrier frequency
2278.00 \Y 1.0 122 56.28 74.0 -17.72 45.65 54.0 -8.35 Pass
2491.92 V 1.1 177 63.84 74.0 -10.16 45.55 54.0 -8.45 Pass
5000.00 \Y 1.0 320 56.01 74.0 -17.99 45.49 54.0 -8.51 Pass
5.32 GHz carrier frequency
2393.00 \Y 1.0 110 56.28 74.0 -17.72 45.56 54.0 -8.44 Pass
2491.09 Vv 1.1 234 66.45 74.0 -7.55 45.82 54.0 -8.18 Pass
4948.00 V 1.0 311 55.72 74.0 -18.28 45.35 54.0 -8.65 Pass
5361.60 \% 1.0 149 58.60 74.0 -15.40 45.55 54.0 -8.45 Pass
10641.25 \Y 1.3 180 65.83 74.0 -8.17 52.17 54.0 -1.83 Pass
5.745 GHz carrier frequenc
2229.00 V 1.0 112 54.93 74.0 -19.07 45.77 54.0 -8.23 Pass
2491.92 \ 1.1 193 67.68 74.0 -6.32 45.74 54.0 -8.26 Pass
4911.00 V 1.0 337 55.87 74.0 -18.13 45.29 54.0 -8.71 Pass
11483.33 \Y 1.3 190 68.00 74.0 -6.00 52.00 54.0 -2.00 Pass
5.785 GHz carrier frequenc
2397.00 \Y 1.0 109 56.72 74.0 -17.28 45.67 54.0 -8.33 Pass
2491.75 V 1.1 200 66.98 74.0 -7.02 45.88 54.0 -8.12 Pass
4801.00 \Y 1.0 329 55.11 74.0 -18.89 45.11 54.0 -8.89 Pass
11562.00 Vv 1.2 180 63.67 74.0 -10.33 50.00 54.0 -4.00 Pass
5.805 GHz carrier frequenc
2250.00 Vv 1.0 173 56.04 74 -17.96 45.83 54 -8.17 Pass
2491.92 V 1.1 170 63.84 74 -10.16 45.27 54 -8.73 Pass
4837.00 \Y 1.0 321 55.74 74 -18.26 45.22 54 -8.78 Pass
11611.23 V 1.1 170 67.17 74 -6.83 52.50 54 -1.50 Pass

*- Margin = Measured emission - specification limit.
**~ EUT front panel refer to 0 degrees position of turntable.

Reference numbers of test equipment used

HL 0446 HL 0465 HL 0521 HL 0589 HL 0592 HL 0593 HL 0594 HL 0604
HL 1947 HL 1984 HL 2009

Full description is given in Appendix A.
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

TEST SITE:

Plot 7.5.1 Radiated emission measurements at the 5.18GHz carrier frequency

TEST DISTANCE: 3

ANTENNA POLARIZATION:

(@]

LO0G  REF 13B.@ dBuVsm

m

Semi anechoic chamber

Vertical and Horizontal

ACTY DET: PERK
MEAS DET: FEAEK 0
MER

P RUG
3.1 kHr

63,69 dBul/m

1@

dbs | T |

ATH
5@ dE

VA 3B

30 FC

ACORR
% LN WP

M\.—Jilh\,_m,.mww

e —

START 3.8 kHz
RL #IF BM 1.8 kHr

BAVG BM 3 kHz

STOP 130.8 kHz

SHF 7HB meec

Plot 7.5.2 Radiated emission measurements from 9 to 150 kHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE: 3

ANTENNA POLARIZATION:

(@]

LOG REF 13B.8 dBulsm

m

Semi anechoic chamber

Vertical and Horizontal

ACTY DET: FERE

MEAS DET: FERK OF RAWG

MER

3.8 kHr

78,97 dBplsm

18

dis | T

ATH
38 dE

VA 3B

S0 FC

O T d g,

LN

ﬂ&h&&mhﬁthMxﬁﬁwh

Lr-_

U—

STRET 9.0 kHz
RL »IF BW 1.8 kHz

RALG BM 3 kH:z

3TOP 130.8 kHz

WP 7HB meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.3 Radiated emission measurements from 9 to 150 kHz at the 5.32GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@3]
ACTY DET: PEREK
MEAS DET: PERK OF AW
MERE 9.4 kHz
78,84 dEplim
LOG  REF 13@.@ dBuls/m
i@ oy
A —
S8 dB T |
‘_h_‘_h"“———\_
VA 5B
SCFC
ACORR
WM"“‘“MMW;. L
' o de“‘“"‘“m\umwwwq_

START 3.8 kHz

RL

1]

FEH 1.B kHz

STOP 130.8 kHz

BAWG BMW 3 kHz SHF 7HB meec

Plot 7.5.4 Radiated emission measurements from 9 to 150 kHz at the 5.745GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@]
ACTY DET: PEREK
MEAS DET: PEAE OF AYG
MER 3.8 kHz
71,45 dEplim
LOG  REF 13@.@ dEuls/m
1A oy
" ——
58 4B |
h\_-‘_\_\_‘_‘—‘—_\_
VR 5B
30 FC
ALORR
NIMLH-MWJ'H’M
MMWMMMM\ .

STRET 9.0 kHz

RL

1]

FEW1.B kHz

3TOP 130.8 kHz

BAMG BW 3 kHz WP 7HB meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.5 Radiated emission measurements from 9 to 150 kHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FERK OF RUG
MER 3.4 kHr
E3.5¢ dBulim

LO0G  REF 13B.@ dBuVsm
1@ =

i
58 dB I e 0
‘_h_‘_h"“———\_
VR 5B
50 FC
RCORR
ST

WMWM"* Rt S | PINEP
START 9.@ kHz STOP 158.@ kHz
RL ®IF B 1.B kHr  TAVG BW 3 kHz SHP 7ED meec

Plot 7.5.6 Radiated emission measurements from 9 to 150 kHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FEAK QP RAYG
MERE 3.2 kHz
78,99 dBEplsm

LOG REF 13B.8 dBulsm
18 =

dBs |

ATH
58 4B |

VA 3B
S0 FC

RCORR WMMWJ{WM
WMo,

START 3.@ kHz 3TOF 130.8 kHz
R1 »IF BW 1.8 kHz RALG BM 3 kH:z SHE 7HB meec

e T m—— o

|
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.7 Radiated emission measurements from 0.15 to 30 MHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FERK OF RUG
MR 1B@ kHr
528,19 dBulim

LO0G REF 183.@ dBuV/m
1@

dBs H“““H-ha_
ATH
10 dB \|
lhx
[T |
]
VA 5B wﬁ
SCFC| .
ACDRR L
M
E— o T YR
START 15@ kHz STOF 3@.PA MHr
RL BIF BW 3.8 kHr AVG BW 3A kHz SHF £.H9 Eec

Plot 7.5.8 Radiated emission measurements from 0.15 to 30 MHz at the 5.26GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FEAK QP RAYG
MKE 1B@ kHz
568.51 dEuplsm

LOG  REF 185.8 dEuls/m
1A

dBs | T
ATH

EL |

|

VA 3B petl

I TINEE™

ALORR P,
[

T ) e T Py

START 15@ kHz 3TOP 38.B@ MHz
RL »IF BW 3.8 kHz AUG BW 3@ kHz SHP 2.4 Eec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 23 °C

5/01/2006
Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.9 Radiated emission measurements from 0.15 to 30 MHz at the 5.32GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FERK OF RUG
MR 1B@ kHr
528,61 dBulim

LO0G REF 183.@ dBuV/m
1@

dBs H“““H-ha_
ATH
18 dE 1
L_
T |
ﬁ e |
VA 5B h
SCOFC| M |
RCORR ey iy
W. Al
= T S T—
START 158 kHz STOP 3@.BA MHz
RL ®#IF BH 9.8 kHr AVG BM 3@ kHz SHP B.49  sec

Plot 7.5.10 Radiated emission measurements from 0.15 to 30 MHz at the 5.745GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

ACTY DET: PERK

MEAS DET: FEAK QP RAYG
MKE 1B kHz
57,67 dBulsm

LOG REF 1@85.8 dBulsm

19
dBs R‘H-_H__ﬁ_
ATH
0 dE ]
L
T
-
UR 5B bl
5 FC
RCORR b,
T
e
START 158 kA1 ST0P 30,808 Mz
RL ®IF BH 3.0 kHz AUD BW 3@ kHz SWP 2,93 sec
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Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.11 Radiated emission measurements from 0.15 to 30 MHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@3]
ACTY DET: PEREK
MEAS DET: PERK OF AW
MR 1B@ kHz
57,088 dEplim
LOG  REF 183.8 dBulsm
i@
dBs RH‘“‘“—-\__H__\
ATH
30 dB \|
e S
VA 5B kit
50 FC| T v
ACORR 't
uwtm»m |
Wiaita el el Wl Ay |

STOP 3@ .BA MHz
SWF .43 Eec

START 158 kHz

RL BIF BH 3.8 kHr AYG BW 3@ kHz

Plot 7.5.12 Radiated emission measurements from 0.15 to 30 MHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@]
ACTY DET: PEREK
MEAS DET: PEAE OF AYG
MEE 1BA kHz
568.39 dEplim
LOG  REF 185.8 dEuls/m
1A
dBrs Mﬁ_“““-—\__ﬁ_‘
ATH
38 dE \|
s S
VR 5B ?ﬁ
SCOFC| | ™
RLORR P
MY i
L~ = RE PR T

STOP 38 .BA MHz
SHP B4 sec

STRET 15@ kHz

RL »IF BW 3.8 kHz AUG BW 3@ kHz
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.13 Radiated emission measurements from 30 to 1000 MHz at the 5.18GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

(@)

Anechoic chamber
3m
Vertical and Horizontal

ACTW DET: PEAK

MEAS DET: PEAK OP AVG
MER 81.7 MHz
47,55 dBplim

dEplim

PREAMP 0N

LOG REF Ed.@
1

I

ke

W
TPy

START 3@ @ MHz

RL IF BW 128 kHz

AUG BW 3B kHz

ST0F 1.AHRA CHz
SHP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.

Plot 7.5.14 Radiated emission measurements from 30 to 1000 MHz at the 5.26GHz carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@]
ACTW DET: PERE
MEAS DET: FEAE OF AUG
MER 97.9 MHz
47,87 dBulWim
LOG REF GA.@ dBubsnm PREAMP 0N
16
dE?N f
18 dE J‘,ﬁ , i . :
P L™ ede [ LM
Tt WA W g L
VR 5B
50 FC
ACORR

START 3@ @ MHz

RL IF BW 128 kHz

AVG BW 3EB kHz

STOF 1.ABRA CHz
SWP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.15 Radiated emission measurements from 30 to 1000 MHz at the 5.32GHz carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@]
ACTW DET: PERE
MEAS DET: PERK OF AUG
MER @4.7 MHz
47,35 dBulWim
LOG REF BA.@ dBulsm FRERMP 0N
18
dB
ETh f
18 dB Wr— d "
=]
JNWVM* L Wﬂwﬁﬂk fr Y, 1y L ™
“VW“uw \} Ll T
UR 3B
SCFC
RCORR

START 3@ @ MHz
RL IF BW 128 kHz

AVG BW 3EB kHz

STOF 1.ABRA CHz
SWP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.

Plot 7.5.16 Radiated emission measurements from 30 to 1000 MHz at the 5.745GHz carrier frequency

TEST SITE: Anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
(@]
ACTW DET: PERE
MEAS DET: FEAE OF AUG
MR 81.7 MHz
H8.88 dEulsm
IIBD REF 68.8 dBulsn PREAMP 0N
E
i | f
18 dB ﬂ“ﬁﬁu.ﬁ“ \
{ g
el A Www%&ﬂ‘ Wi i A w¢ﬁjb
ol 1Y X I
VR 5B
50 FC
ACORR

START 3@ @ MHz
RL IF BW 128 kHz

AVG BW 3EB kHz

STOF 1.ABRA CHz
SWP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.17 Radiated emission measurements from 30 to 1000 MHz at the 5.785GHz carrier frequency

TEST SITE:

ANTENNA POLARIZATION:

Anechoic chamber
TEST DISTANCE: 3m

(@)

Vertical and Horizontal

ACTW DET: PERK
MEAS DET: FERK QF AVG

MER 84.9 MHz
49,71 dBulWim
LOG  REF 6A.8 dBulsm PREAMP 0N
1B
dBs
ATH ; f
16 o8 i ! )
| A
A Iy uwwﬂﬁw A I K. Jﬁﬁﬂﬂ}ﬁw
o] [ e
VR 5B
SCFC
RCORR

START 3@ @ MHz
RL IF BW 128 kHz

AVG BW 3EB kHz

STOF 1.ABRA CHz
SWP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.

Plot 7.5.18 Radiated emission measurements from 30 to 1000 MHz at the 5.805GHz carrier frequency

TEST SITE:

ANTENNA POLARIZATION:

Anechoic chamber
TEST DISTANCE: 3m

(@1

Vertical and Horizontal

RCTY DET: PERE
MEAS DET: FEAK OF AYG

MER 83.1 MHz
47, 45 dBEplsm
LOG REF BE.B dEulsm PRERNF 0N
1B
dBs N
ATH T ]
18 dE Iy d
W
] LRI
S KT Loy
VA 5B
SCFL
ACORR

START 3@ B MHz
RL IF BW 128 kHz

AVG BW 3EB kHz

S5T0F 1.ARRA [Hz
SWP 383 meec

Note: Emissions in 80-100 MHz range are from the digital part, the test results in tabular data are submitted in section 10.1

of this test report.
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.19 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.18 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(28]

LOG  REF 5@.8 dEuls/m
1@

BBZ.11R+3BZ . 11E/D

RCTY DET: FERE
MEAS DET: FERK OF AVG

MER 2 4B [Hz
EA. 42 dEuplsm

FREANMF ON

dB~

ATH
1@ dE

0L R

4.8

T

dEuls
VA 3B

3CFL

RCORR

START 1. @BR GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

STOF B 4BE [Hz
SWF £9.B meec

Plot 7.5.20 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.18 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

LOG REF 84.8@ dBulsm

BBZ.11R+ 362 11640

RCTV DET: PERK
MEAS DET: FERK QP AVG

MER ©.CBA GHz
45,94 dEulim

PREAMP OM

START 1 @@E GHr
RL *IF BW 1.B MHz

®AVG BW 18 kHz

S3TOP 2.4BA 0OHz
WP HEB meec
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Test procedure:
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Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.21 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.18 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(&3]

BBE.11R+ABT . 11E/0

RCTY DET: FERE
MEAS DET: FERK OF AVG

LOG  REF 5@.8 dEul/m

MER 2. 49880 GHz
E7.B@ dBulm

FREANMF ON

i
dB~

ulll? “Nﬁ¢4mgu~vwwmw&wawﬁywwqm

J s o R I

0L
4.8

dEuls
VA SE

3CFL
ACORR

START 2.4B33@ GH:z
FL *IF EH 1.B MHz RRUG BEW 3 MHz

STOF c©.5ABBA GH:z
SWF EA.B meec

Plot 7.5.22 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BBZ.11A+3B2  11E/0

RCTW DET: PERK
MEAS DET: PEAK OF AWG

LOG  REF 54.8 dEuls/m

HER 2.48E614 [Hz
YE. 21 dBplsm

PRERMF ON

i@
dB/

ATH
1@ di

0L

4.8

dEpl/
VA 5B

3C FL

RCORR

START 2.4B35@ GHz
RL ®I1F EW 1.8 MHz RAVG BW 18 kHz

STOF 2. 5AABA (Hz
SHP E@.B meec
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Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.23 Radiated emission measurements from 2.5to 2.9 GHz at the 5.18GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

LOG
1@
dB~
LATH
=]

DL

qy.a
dEpls
VA SE
3C FC
RCORR

START
FL

Semi anechoic chamber

BBE.11R+ABT . 11E/0

REF 78.8 dBulsn

3m
Vertical and Horizontal

ACTY DET: FERAEK
MEAS DET: FERE OF AVG

HiR 2. 50B@ GHr
Y8.BA dBul/m

PREAHF ON

2.5008 CHz
®IF BH 1.B MHz

®AVG BH 3 MHz

STOF 2.98@A GH:z
SWP £, B msec

Plot 7.5.24 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.18GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:

DETECTOR:

(@)

LOG

1B

dBs
ATH

1@ dE

DL
4.4

dEpl s
VA 5B
SC FC
ACORR

Semi anechoic chamber

3m
Vertical and Horizontal

Peak

BBZ.11R+ 362 11640

REF 8@.8 dEulsm

RCTV DET: PERK
MEAS DET: FERK QP AVG

MER 4.911 GHz
35,59 dEulim

PREAMP OM

START 2.9@@ GHz

RL

*IF BW 1.B MHz

RAVG BEW 3 MHz

STOP 5.B@A GHz
SHRE 42.B meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.25 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.18GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@)

BBEZ.11A+3BZ. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber
3m

Vertical and Horizontal
Average

B0

RCTY DET:
MEAS DET:

FERK

FEAK OF AVG
HER 4. BBE (Hz
47.53 dEplsm

m FREANMF ON

i@
dB~

ATH
1@ dE

0L

a4, 4

dEuls
VA 3B

3CFL

RCORR

START 2.9@B GHz
FL *IF EH 1.B MHz

3T0F 5. BBA GHz

RAVG EW 3@ kHz SHF 1B msec

Plot 7.5.26 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.18GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBC.11A+ABT. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber

3m
Vertical and Horizontal
Peak
B
RCTU DET: PERK
MEAS DET: PEAK GF AUG
MEE 5.1448 GH:
5E.EY dBulWm
m FREAMP 0N

i
dB~

ATH
1@ dE

0L
4.8

dEuls

VA 5B
3CFL

ACORR

START 5.00EE@ GHz
FL *IF EH 1.B MHz

STOF 5.130@ (H:z
SHP

RUG BW 3 MHz £d.B meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.27 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

BE2.11A+ARD . 11E -G
RCTY DET: FEPREK
MEAS DET: FEAK OF AVG
HER 5.8BBE (Hz
YE.BE dBul/m

LOG  REF 5@.8 dEuls/m FREANMF ON

START S5.@ERA GHz 3T0F 3.13B8 GH:z
RL *IF EH 1.B MHz RAVG EW 1@ kHz SHF 43,8 msec

Plot 7.5.28 Radiated emission measurements from 5.35 to 5.46 GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

BE2.11R+3B2 . 11E-G
RCTY DET: FEPREK
MEAS DET: FEAK OF AUG
HER 5.35B3 (Hz
47,67 dEplsm

LOG  REF 7A.@ dBulsm PREAMP OM
1@
dB~
1ATH
@ dE

DL

a4. 4
dEplrys
VA B
SCOFC
RCORR

START 5.35B@ GHz STOF 5.46BE 0OHz
RL ®IF BH 1.B MHz BRVG BH 3 MHz WP CE.B msec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.29 Radiated emission measurements from 5.46 to 6.5 GHz at the 5.18GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@)

BEZ. 11A+3B2 . 116G
RCTV DET: PERK
MEAS DET: FEAK OF AVG
MER B.123 (Hz
E@. 08 dEulsm

LOG REF 78.8 dBulsm PREAMP OM
1B
dBs
10 dE

START 5.4BR GHz STOP B.3B@ 0OHz
RL *IF BW 1.B MHz RAVG BEW 3 MHz SWP t@.B msec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 68.23 dBuV/m

Plot 7.5.30 Radiated emission measurements from 6.5 to 8.0 GHz at the 5.18GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
#: Agilent 201719 11 May 2006 R T

Mkr1 7.96250 GHz

Ref 60 dBpV/m #Atten 0 dB 50.4 dBpV/m

Peak
Log
10
dB/

DI
54.0

dBpVin

V1 82
53 FC
A AA

1

[+3
=
WWW-“MWMW e

Start 6.5 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.31 Radiated emission measurements from 8.0 to 14.0 GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

@ Agilent  21:22:43 11 May 2006 R T

Mkr1 13.985 GHz
Ref 70 dBpVim #Atten 0 dB 51.97 dBpV/m
Peak
Log
10
dB/f

\J‘”"*JMWW% At W o e e ore g T AT i v

DI
54.0
dBpV/n

V1 82
S3 FC

Start 8 GHz Stop 14 GHz
Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.5.32 Radiated emission measurements from 14 to 18 GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

4e Agilenf  22:41:00 11 May 2006 R T

Mkr1 17.99 GHz
Ref 80 dBp\V/m #Atten 0 dB 64.62 dBp\V/m
Peak
Log
10
dB/ P o i, g ]
\\/«"“ W MMMW

DI
74.0
dBpV/n

V1 82
S3 FC
A AA

Start 14 GHz Stop 18 GHz
Res BW 1 MHz #VBW 3 MHz Sweep 20 ms (401 pts)
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Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.33 Radiated emission measurements from 14 to 18 GHz at the 5.18GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

e Agilent  22:42:07 11 May 2006 R T

Ref 80 dBuV/m #Atten 0 dB

Mkr1 17.99 GHz
53.12 dBpV/m

Peak
Log

10
dB/

DI

54.0
dByVin

V1 82
83 FC

A AA

Start 14 GHz
Res BW 1 MHz #VBW 1 kHz

Stop 18 GHz
Sweep 5.224 s (401 pts)

Plot 7.5.34 Radiated emission measurements from 18 to 26.5 GHz at the 5.18GHz carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MER  51.17dS,.
RL 80.0dB,. 10dB/ 26.443GHz

1G-30G

new
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Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.35 Radiated emission measurements from 26.5 to 33 GHz at the 5.18GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB KR 51.67dB,.
RL 80.0dB,_ 10dB/ 32.903GHz
I=-4003F ngw
DISPLAY LINH
[ EEe &
T e o e M et — prtmF v
W
START 26.500GHZ STOR 33.000GHz
*BEW 1.0MHz EW  2.0MHz SWE  130ms

Plot 7.5.36 Radiated emission measurements from 33 to 40 GHz at the 5.18GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
*ATTEN 0dB MFKR  51.83dB,
RL 80.0dB,_ 10dE 37.667GHZ
I=-4003F ngw
DISPLAY LINH
D h__\:»:; de v o v et A — v
W
START 33.000GHz STOR 40.000GHz
*BEW 1.0MHz VEW  3.0MHz SWE  140ms
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.37 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBC.11A+ABT. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber

3m

Vertical and Horizontal

Peak

Bl

RCTY DET:
MERS DET:

m

FERE

FEAK OF RAUG

KR £.278 GHz
5E.CH dBulWm

FREANMF ON

i
dB~

ATH
1@ dE

WMM

0oL [IIFSTSTII vy FoWTRL By

4.8

dEuls
VA SE

3CFL
ACORR

START 1.@BE GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

3T0P ©.4BA OHz
SWF £9.B meec

Plot 7.5.38 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBC.11A+ABT. 11

LOG  REF 5.8 dBubs
1@

Semi anechoic chamber

3m

Vertical and Horizontal

Average

Bl

RCTY DET:
MERS DET:

m

FERE

FEAK OF RAUG
HER E.E53 (Hz
Y5.E5 dBul/m

FREANMF ON

dB~

ATH
1@ dE

0L
L |

ARl et
VA B

3CFL
ACORR

START 1.@BE GHz
FL *IF EH 1.B MHz

RAVG EW 1@ kHz

3T0P ©.4BA OHz
SHWF HPB meec
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Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.39 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@)

BBEZ.11A+3BZ. 11

LOG  REF 5.8 dBubs
1@

Semi anechoic chamber
3m

Vertical and Horizontal
Peak

Bl
RCTY DET: FEPREK
MEAS DET: FEAK OF AVG
HER 2.49182 GHz
E3.B4 dEulsm

m FREANMF ON

dB~

ATH

1@ dE ity V\pﬁﬂhmwwmw%m“

o _Hp L
P 1

h P A

0L
4.8

dEuls
VA 3B

3CFL

RCORR

START 2.4B35@ GHz
FL *IF EH 1.B MHz

STOF 2.5ABBA GHz
BRUG BH 3 MHz SWF EA.B meec

Plot 7.5.40 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@8]

BB2.11A+d82 . 11

LOG REF S@.8 dBuls
1B

Semi anechoic chamber
3m

Vertical and Horizontal
Average

B0
RCTY DET: PERE
MEAS DET: FEAK OF AUG
MER 2.43E51 GHz
45,55 dEplsm

m FPREAMP ON

dBs

ATH
1@ dE

0L

4.8

dEpls
VA 5B

iCFC
RCORR

START 2_.4H359@ GHz
RL ®I1F EW 1.8 MHz

STOF £, 5AEBA (Hz
RAVG BW 18 kHz WP td. B msec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.41 Radiated emission measurements from 2.5to 2.9 GHz at the 5.26 GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

BBC.11A+ABT. 11

LOC REF B@.8 dBubs

Semi anechoic chamber

3m

Vertical and Horizontal

Bl

ACTY DET:
MERS DET:

m

FERE

FEAK OF RAUG

MKR 2.7H3@ [Hz
Y7.56 dEpWim

PREAHF ON

1@
dB~

LATH
a4 de

(ESTPEA BRIV TSNP PR

0L
L

dEpls

VA 5B
3CFC
ACORR

START 2.95@BA GHz
FL ®IF BH 1.B MHz

®AVG BH 3 MHz

STOF 2.98@A GH:z
SWP £, B msec

Plot 7.5.42 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBC.11A+ABT. 11

LOG  REF 5.8 dBubs
1@

Semi anechoic chamber

3m

Vertical and Horizontal

Peak

Bl

RCTY DET:
MERS DET:

m

FERE

FEAK OF RAUG
HER 5. BB (Hz
5E. A1 dBulWm

FREANMF ON

dB~

ATH
1@ dE

0L
4.8

dEuls
VA SE

3CFL

ACORR

START 2.3@@ GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

STOF 5 BBE GH:
SWF 42.B meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.43 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@)

LOG  REF 5@.8 dEuls/m

BBZ.11R+3BZ . 11E/D

RCTY DET:
MEAS DET:

Semi anechoic chamber
3m
Vertical and Horizontal
Average

FERE
FERE

BP AYG

HER 4.9B4 (Hz
45,49 dEplsm

FREANMF ON

i@
dB~

ATH
1@ dE

0L
a4, 4

dEuls
VA 3B

3CFL

RCORR

START 2.9@B GHz
FL *IF EH 1.B MHz

RAVG EW 1@ kHz

3T0F 5. BBA GHz

SHP

G308 meec

Plot 7.5.44 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBE.11R+ABT . 11E/0

LOG  REF 5@.8 dEul/m

RCTY DET:
MERS DET:

Semi anechoic chamber
3m
Vertical and Horizontal
Peak

FERE
FEAK
MER 3

57,

OF AUG
L 1H7Y GHz
A3 dBulW/m

FREANMF ON

i
dB~

ATH
1@ dE

0L
4.8

dEuls

VA 5B
3CFL

ACORR

START 5.00EE@ GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

3T0F 3
SHP

L1308 GHz
£d.B meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.45 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.26 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@)

BBEZ.11A+3BZ. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber

3m
Vertical and Horizontal
Average
BsG
RCTY DET: PERK
MERS DET: PEAK GF AYG

HER 5.1118 (Hz
Y6.31 dBul/m

m FREANMF ON

i@
dB~

ATH
1@ dE

0L
a4, 4

dEuls
VA 3B

3CFL

RCORR

START S5.@ERA GHz
FL *IF EH 1.B MHz

3T0F 3.13P@ GHz
3

®AVG BW 14 kHz F 43.8 msec

Plot 7.5.46 Radiated emission measurements from 5.15 to 5.25 GHz at the 5.26 GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(@]

Bpe.11R+800 . 11

LOG  REF 2@.8 dBubs

Semi anechoic chamber
3m
Vertical and Horizontal

E-G
ACTY DET:
MEAS DET:

FERK

FEAK OF AUG

MER 5.2459@ GHz
56.083 dEplsm

m PREAMP ON

1@
dB~

ATH

1@ dE

o

0L

GE. 2

dEplrys
VA B

3CFC
ACORR

START 5.15B@ GHz
FL ®IF BH 1.B MHz

S3T0F 3.23P@ GH:z

RRVG BW 1 kHz SHP 3IBB meec

Note: Outside restricted band emissions. Settings: RBW =1 MHz, VBW 21/ Ton=1/2.1ms =470 Hz > VBW = 1 kHz
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 23 °C

5/01/2006
Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.47 Radiated emission measurements from 5.35 to 5.46 GHz at the 5.26 GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

BBEZ.11A+AB0 . 11E /G
ACTY DET: PERK

MEAS DET: FEAK QP RAYG
MR 5.379E8 GHz
Y8.17 dBEplsm
LOG  REF 78.8 dEul/m FREAMP OM

18
dB-
HATH
@ dE

0L
4.8
dEpl s
VA 3B
3L FC
RCORR

3TOF 5.46BA OHr
SHP E8.B meec

STRET 5.35B@ CHz

RL rIF BW 1.8 MHz RALD BM 3 MH:z

Plot 7.5.48 Radiated emission measurements from 5.46 to 6.5 GHz at the 5.26 GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(] BBEZ.11A+AB0 . 11E /G
ACTY DET: PERK
MEAS DET: FEAK QP RAYG
MER B.331 GHz
BE. 23 dEplim

LOG  REF 78.8 dEul/m PREAMP ON

18

dB~
ATH T PO e PP = e e e e S

1@ dE

0L
GB.2
dEpl s
VA 3B
3L FC
RCORR

STOP B.3BA COHz
SHP 8B meec

STRET 5.4E@ GHz

RL rIF BW 1.8 MHz RALD BM 3 MH:z

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 68.23 dBuV/m

Page 77 of 325



i

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4,

Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.49 Radiated emission measurements from 6.5 to 8.0 GHz at the 5.26GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

i Agilant  20:24:32 11 May 2006 R T

Mkr1 7.97375 GHz
Ref 60 dBpV/m #Atten 0 dB 49.92 dBp\V/m
Peak

Log :)
10

DI
54.0
dBpV/n

V1 82
S3 FC

Start 6.5 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.50 Radiated emission measurements from 8 to 14 GHz at the 5.26GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

40 Agilenf  21:26:17 11 May 2006 R T
Mkr1 13.880 GHz
Ref 70 dBuV/m #Atten 0 dB 52.15 dBuV/m
Peak
Log
10 1
dB/ A X
e A it e R D R N

DI
540
dBpV/n

V1 s2
83 FC

Start 8 GHz Stop 14 GHz
Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.51 Radiated emission measurements from 14 to 18 GHz at the 5.26GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilent  23:10:46 11 May 2006 R T
Mkr1 14.69 GHz
Ref 80 dBuV/m #Atten 0 dB 65.77 dBuV/m
Peak
Log
10
dB/ LTRAYY s
\/" e VU
DI
74.0
dBuVin
V1 52
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)

|
Plot 7.5.52 Radiated emission measurements from 14 to 18 GHz at the 5.26GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

40 Agilenf 231134 11 May 2006 R T

Mkr1 17.99 GHz
Ref 80 dBpV/m #Atten 0 dB 52.97 dBpVim
Peak
Log
10
dB/

DI
54.0
dBuVin

V1 82
83 FC
A AA

Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #/BW 1 kHz Sweep 5.224 s (401 pts)

Page 79 of 325



il

HENM N LARORATORIES
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Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.53 Radiated emission measurements from 18 to 26.5 GHz at the 5.26GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

3m

OATS

Vertical and Horizontal

ATTEN 10dB MER s0.00dE
EL 30.0dE, 10dB/ 26.443GH=z
5-40G ngw
DISPLAY LINE
540 512 1

Plot 7.5.54 Radiated emission measurements from 26.5 to 33 GHz at the 5.26GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB
RL 80.0dB,. 10dE
DISELAY L.INH
L WMWM ottt pecrempeciten Lot | Ry
START 26.500GHZ STOF 33.000GHZ
*REW 1.0MHZ EW  3.0MHz SWE  130ms
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.55 Radiated emission measurements from 33 to 40 GHz at the 5.26GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

OATS
3m
Vertical and Horizontal

*ATTEN 0dB

EL 30.0dE, 10dE/
= L .
D e T . A
W

START 33.000GH= STCOP 40.000GH=
*REBW 1.0MH= 'BW 3.0MH= SWP 140ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.56 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
@ BEZ.11R+382 . 11B/G
ACTY DET: PERE
MEAS ODET: FEAK OF AUG
MER £.393 GH:
56.28 dEpVsm
LOG REF 8@.8 oBuls/m PRERMP ON
1@
dBs
ATH
1@ dB
TN Bt DY
oL INPEWTPR P Ly et ey
4.8
dEplys
VR 5B
SCOFC
RCORR

START 1.@0@ GHz
fL ®*IF BW 1.8 MHz

WAVG BW 3 MHz

STOF £, 4BA [Hz
WP £d.8 meec

Plot 7.5.57 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.32 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(28]

BBZ.11A+3B2 .11

LOG  REF Bd.8 dBul
1@

Semi anechoic chamber

3m

Vertical and Horizontal

Average

B0

RCTYW DET:
MEAS DET:

m

FERK

FERKE OF AUG
HER ©.2EBA [(Hz
Y5.56 dBplsm

PRERMF ON

dB/

ATH
1@ di

0L
4.8

QB st =]

VA 5B
3C FL
RCORR

STRRT 1.@BE CHz
RL ®I1F EW 1.8 MHz

RAVG BW 18 kHz

3TOF £.4BA 0OHz
SHP HEB meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 23 °C

5/01/2006
Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.58 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
) BEZ. 11A+AB2 . 11E4G
ACTW DET: PERAE
MEAS DET: PEAK OF AUG
MEE 2.491B3 [Hz
EE.45 dBpWsm
LOC REF 2@.8 dEulsm PRERMP ON
i@
%
1B dB bt WWMWWWM ¥
oL
4.8
dEpls
VA 5B
SCOFC
ALORR

STOF 2.5@ABA GHz
SHF £d.B meec

START 2.4B3I5E GHz

RL rIF BH 1.8 MHz AVEG BW 3 MHz

Plot 7.5.59 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
@ BB, 11A+ 282 . 11B/G
ACTY DET: FERE
MEAS DET: FEAK OF AUG
MER 2.4Y89E9 CHz
45.B2 dBplim
LOG REF 8A.@ dBulsm FREAMP 0N
1p
dBs
RATH
18 dE
LT VRN OSSO MU AU 25 ESUAUN WUAVI ROV DU D -
g4, @
dEpl s
VR 5B
30 FC
RCORR

STOF £.588RA GHz
SHP PA.B meec

START 2.4B35@ GHz
RL *IF BW 1.B MHz ®AVG BW 18 kHz
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.60 Radiated emission measurements from 2.5to 2.9 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

BAZ.11A+ARD . 11E /0
RCTY DET: FERK
MEAS DET: FEAK OF AUG
MiR 2.3B1@ (Hr
Y7.18 dEpWim

LOC  REF 7@.@ oBulsm PREAME ON
1@

dB~
LATH
=]

DL

qy.a
dEpls
VA SE
3C FC
RCORR

START 2.95@BA GHz STOF 2.98BA GHz
RL ®IF BH 1.B MHz BRVG BH 3 MHz WP £8, B mesec

Plot 7.5.61 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(&3]

BAZ.11A+ARD . 11E /0
RCTY DET: FERE
MEAS DET: FEAK OF AUG
MER 4.948 GHz
55,72 dBulWm

LOG  REF 8A.8 dBulsm FREAMF OM
i
dB~
ATH
10 dE

DL

4.8
dEuls
VA SE
3C FC
RCORR

START 2.30B GHz 3T0P 5 BBA GOHz
BT *IF EH 1.B MHz RRUG BEW 3 MHz SHF 42,8 msec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.62 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

LOG  REF 5@.8 dEuls/m
1@

BBZ.11R+3BZ . 11E/D

RCTY DET:
MEAS DET:

FERK

FEAK OF AVG
HER 4.9BY (Hz
45.35 dBulW/m

FREANMF ON

dB~

ATH
1@ dE

0L

54,4 PN PRPURUN SRS S DL

dEuls
VA 3B

3CFL

RCORR

START 2.9@B GHz
FL *IF EH 1.B MHz

RAVG EW 1@ kHz

STOF 5 BBE (Hz
SWF B3R msec

Plot 7.5.63 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(&3]

BBE.11R+ABT . 11E/0

RCTY DET: FERE
MERS DET: FERK OF AUG
MER 5.1453 GHz
5E.35 dBulWm
LOG  REF 8@.8 dEulsm FREAMF OM
1@
dB~
ATH
10 dE
bttt sl et et T i Mv\wwstw\
0L
4.4
dEuls
VA B
L fC
RCORR

START 5.00EE@ GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

STOP 5.13@@ GH:z
SWF EA.B meec
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Report ID: MOBFCC_16608_revl.doc
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HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.64 Radiated emission measurements from 5.0 to 5.15 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BBEZ.11A+4B2 . 11E/G
RCTY DET: PEAK
MEAS DET: FEAK OF AUG
MER 3.1178 GHz
45,85 dBpls/m

LOG REF 58.8 dEuVs/m PREAMP ON
1

START 3.@0@A CH:z 3TO0F 3.13@@ OHz
RL *IF BW 1.B MHz RAVG BW 18 kHz 3WF 438 msec

Plot 7.5.65 Radiated emission measurements from 5.15 to 5.25 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(28]

BE2.11R+3B2 . 11E-G
RCTY DET: FEPREK
MEAS DET: FEAK OF AUG
MKR 5.24EA GHz
Y3.B4 dEplsm

LOG  REF 8@.8 dBulsm PREAMP OM
1@
dB~
ATH
10 dE

0L

GB.J .
dEplrys
VA B
SCOFC
RCORR

START 5.15B@ GHz STOF 3.23RA GH:z
RL ®IF BH 1.B MHz RAVG BH 1 kHz 3P JBB msec

Note: Outside restricted band emissions. Settings: RBW =1 MHz, VBW =21/ Ton=1/2.1ms =470 Hz »> VBW = 1 kHz
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HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.66 Radiated emission measurements from 5.35 to 5.46 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(@]

BBEZ.11A+4B2 . 11E/G
RCTY DET: PEAK
MEAS DET: FEAK OF AUG
MeR 3.3616 GHz
58.68 dEplsm

LOG REF 58.8 dEuVs/m PREAMP ON
1

START 3.35@@ CH:z 3T0F 3.46BA@ CHz
RL *IF BW 1.B MHz RAVG BM 3 MHz WP P B meec

Plot 7.5.67 Radiated emission measurements from 5.35 to 5.46 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BB.11A+dB2  11E/G
ACTV DET: PERAK
MEAS DET: FEAK OF RAWG

MeR 3.33B3 GHz
45,55 dBpls/m

LOG REF 58.8 dEuVs/m PREAMP ON
1

5TART 5.3500 GHr 3TO0F 3.4G6RE OHz
RL *IF BW 1.B MHz WAVG BW 1 kHz GWF 338 meec
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.68 Radiated emission measurements from 5.46 to 6.5 GHz at the 5.32 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

BBEZ.11A+AB0 . 11E /G
ACTY DET: PERK
MEAS DET: FEAK QP RAYG
MER 5.386 GHz
BEA.56 dEplsm

LOG REF B@.8 dEul/m PREAMP ON
18
dB~
ATH
18 dE

0L
GB.2
dEpl s
VA 3B
3L FC
RCORR

START S.4E@E GHz 3TOP B.3BA OHz
RL rIF BW 1.8 MHz RALD BM 3 MH:z SWP CH.B meec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 68.23 dBuV/m

Plot 7.5.69 Radiated emission measurements from 6.5 to 8.0 GHz at the 5.32GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

#: Agllent  20:28:53 11 May 2006 R T

Mkr1 7.99625 GHz
Ref 60 dBuV/m #Atten 0 dB 50.47 dBuV/m
Peak
Log

10 [yt
ey MWWWW ,,MW P PR R

DI
54.0
dBuVin

V1 82
33 FC
A AA

Start 6.5 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4,

Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.70 Radiated emission measurements from 8 to 14 GHz at the 5.32GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

i Agilent  21:29:42 11 May 2006 R T

Mkr1 13.835 GHz
Ref 70 dBpVim #Atten 0 dB 51.78 dBpV/m
Peak
Log
10
dB/f B . A

O e s It A T

"

DI
54.0
dBpV/n

V1 82
S3 FC

Start 8 GHz Stop 14 GHz
Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Plot 7.5.71 Radiated emission measurements from 14 to 18 GHz at the 5.32GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

4e Agilenf  22:32:34 11 May 2006 R T

Mkr1 17.98 GHz
Ref 80 dBp\V/m #Atten 0 dB 64.65 dBp\V/m
Peak
Log

10 d
dB/ et o o

DI
74.0
dBpV/n

V1 82
S3 FC

A AA

Start 14 GHz Stop 18 GHz
Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict: PASS

Date:

Temperature: 23 °C

Air Pressure: 1012 hPa

5/01/2006
Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.72 Radiated emission measurements from 14 to 18 GHz at the 5.32GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

s Agilent

Semi anechoic chamber
3m

Vertical and Horizontal
Average

22:35:11 11 May 2006 R T

Ref 80 dBuV/m

Mkr1 17.98 GHz

#Atten 0 dB 53.01 dBpV/m

Peak
Log

10
dB/

DI

54.0
dBuViny

V1 82
383 FC

A AA

Start 14 GHz
Res BW 1 MHz

Stop 18 GHz

#VBW 1 kHz Sweep 5.224 s (401 pts)

Plot 7.5.73 Radiated emission measurements from 18 to 26.5 GHz at the 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MER  50.00dS,.
RL 80.0dB,, 10dE 26.429GHz
G-30G ndw
DISP{AY _| LINH

26.500GH=z
VEW 3.0MH=z SWP 170ms
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.74 Radiated emission measurements from 26.5 to 33 GHz at the 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MFR  51.33dB,,
RL 80.0dB,_ 10dE 32.762GHz
I=-4003F ngw
DISPLAY LINH
= ki T P i
- Wwwwwmw AR
W
START 26.500GHZ STOR 33.000GHz
*BEW 1.0MHz EW  2.0MHz SWE  130ms

Plot 7.5.75 Radiated emission measurements from 33 to 40 GHz at the 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
*ATTEN 0dB MFKR  51.83dB,
RL 80.0dB,_ 10dB/ 35.823GHz
I=-4003F ngw
DISPLAY LINH
D ol e 2 v e - S
W
START 33.000GHz STOR 40.000GHz
*BEW 1.0MHz VEW  2.0MHz SWE  140ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.76 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(&3]

BBE.11R+ABT . 11E/0

RCTY DET: FERE
MEAS DET: FEAK OF AUG
MER £.0c3 GHz
54,87 dBulWm
LOG  REF 54.8 dEulsm FPREANF ON
1B
dBs
ATH
1@ dE
[P SRR
oL ENPRPRRT BT, W e * patdeey
4.8
dEuls
VA SE
3C FC
RCORR

START 1.@BE GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

3T0P ©.4BA OHz
SWF £9.B meec

Plot 7.5.77 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BBE.11R+ABT . 11E/0

RCTY DET: FERE
MEAS DET: FEAK OF AUG
HER E.EBT (Hz
45,77 dBulWm
LOG  REF 8A.8 dBulsm FPREANF ON
i
dBs
ATH
1@ dE
oL
i Lt nd
ARl g v
VA 3B
3COFC
ACORR

START 1.@BE GHz
FL *IF EH 1.B MHz

RAVG EW 1@ kHz

3T0P ©.4BA OHz
SHWF HPB meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.78 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(@]

BBe.11A+8B2 . 11E/0

LOG  REF 58.8 dEuls/m

RCTY DET: PERK
MEAS DET: PFERAK OPF AWG

MEE 2.49182 [Hz
E7.B8 dEplsm

FRERMF 0N

1@
dBs

ATH

1E dE brobmton pnoafiunrrie ]

Pt
[ g g

DL
4.4

dEplys
VA 5B

3C FC
ACORR

START 2.4B350 GHz
FL *IF BW 1.8 MHz

WAVG BW 3 MHz

ST0F 2.5ARBA (Hz
WP t@. B meec

Plot 7.5.79 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

LOG REF 58.8 dEuVs/m

BB.11A+dB2  11E/G

ACTV DET: PERAK
MEAS DET: FEAK QF AWG

MER ©.93074 GHz
45,74 dEplsm

PREAMP ON

1B
dBs

ATH
10 dE

oL P

LA

dEplys
VA 3B

30 FC

ACORR

START 2.4B350 GHz
fL ®*IF BW 1.8 MHz

RAVG BW 18 kHz

3T0F 2. 5ARBA (Hz
WP £d. B meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.80 Radiated emission measurements from 2.5to 2.9 GHz at the 5.745 GHz carrier frequency

TEST SITE:
ANTENNA POLARIZATION:
(@)

BBE.11R+ABT . 11E/0

Semi anechoic chamber
TEST DISTANCE: 3m
Vertical and Horizontal

RCTY DET: FERK
MEAS DET: FEAK OF AUG
HiR 2. 5BE@ GHr
47.19 dEpWim
LOC  REF 7@.@ oBulsm PREAHP ON
1@
dBs
LATH
@ dE
Wit L A S N SR RPROPIPN PRV
0L
g4.a
dEpls
VA 3B
SCOFC
RCORR

START 2.95@BA GHz
FL ®IF BH 1.B MHz

®AVG BH 3 MHz

STOF 2.98@A GH:z
SWP £, B msec

Plot 7.5.81 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(@3]

BRZ. 11R+902 . 11E/0

LOG REF 8.8 dEul/m

RCTW DET: FEAK
MEAS DET: FERK GF AUG

MER 4.911 GHz
55.87 dEulsm

FRERMF 0N

18
dBs

ATH
1@ dE

DL
4.4

dEpl s
VA 5B

3L FL
ACORR

START ¢.9@@ OHz
FL *IF BW 1.B MHr

AVG BW 3 MHr

STOF 5.8P@ COHr
SHF 42 .8 meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.82 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.745 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BR2.11A+3BT . 11E/0

RCTV DET: PEAK
MEAS DET: FEAK OF AUG
MER 4.963 (Hz
45.29 dBplim
LOG  REF 8@.8 dBulsm FREAMP OM
1@
dBs
ATH
18 dE
DL &
LT [ P SR it I
dEpls
VA SB
SC FC
ACORR

START 2.3@8B GH:
RL *IF BW 1.B MHz

®AVG BW 18 kHz

3TOP 5. HBA OHz
SHP G3B meec

Plot 7.5.83 Radiated emission measurements from 5.0 to 5.46 GHz at the 5.745 GHz carrier frequency

TEST SITE:
ANTENNA POLARIZATION:
(@]

BBZ.11A+3B2  11E/0

LOG  REF 7@8.8 dBulsm

Semi anechoic chamber
TEST DISTANCE: 3m
Vertical and Horizontal

RCTYW DET:
MEAS DET:

FERK

FERKE OF AUG

MER 5.4451 GHz
47.53 dEulsm

PRERMF ON

i@
dB/

1ATH

@ dE

0L
4.8

dEpl/
VA 5B

3C FL
RCORR

STRRT 5.@BBA GHz
RL ®I1F EW 1.8 MHz

RAVG BW 3 MHz

3T0F 9.46BA COHz
SHP E@.B meec
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.84 Radiated emission measurements from 5.46 to 5.725 GHz at the 5.745 GHz carrier frequency

TEST SITE:

ANTENNA POLARIZATION:

Semi anechoic chamber
TEST DISTANCE: 3m

(@)

BB, 11A+3B2 . 11E/G

LOG REF 8@.8 dBul/m
18

Vertical and Horizontal

RCTY DET: PERK
MEAS DET: FERK GOPF AYG
MER 3.7843 GHz
59,084 dEpWs/m

PREAMP ON

dBs

ATH

1@ dE

DL
GB. 2

dEpls
VA 5B

30 FC

RCORR

START 5.4EB@ GHz
RL w1F EW 1.8 MHz

RAVG BW 3 MHz

3T0F 9.705@ [Hz
SHP 28 B meec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.715 GHz and
5.725 GHz; 68.23 dBpV/m below 5.715 GHz

Plot 7.5.85 Radiated emission measurements from 5.825 to 6.5 GHz at the 5.745 GHz carrier frequency

TEST SITE:

ANTENNA POLARIZATION:

Semi anechoic chamber
TEST DISTANCE: 3m

@)

BB2.11A+3BE . 11E-0

LOG REF 5@.@ dBulsm

Vertical and Horizontal

RCTY DET: PERAEK
MEAS DOET: FEAK OF RAVG
MR §.31C7 GHz
59,84 dEulim

PRERMP 0N

i@
dBs

ATH

1@ dE

DL
GB. 2

dEpls
VA 3B

3C FC
RCORR

STRART 3.825@ CHr
FL ®IF EH 1.8 MHz

®AVG BW 3 MHz

STOP 6.38BA COHz
SHP E@.B meec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.825 GHz and
5.835 GHz; 68.23 dBuV/m above 5.835 GHz
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.86 Radiated emission measurements from 6.5 to 8.0 GHz at the 5.745GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
i Agllent  20:45:17 11 May 2006 R T

Mkr1 7.98875 GHz
Ref 60 dBpV/m #Atten 0 dB 50.58 dBpV/m

Peak

1

Log

10

dBI ot e

it et WWWMWWMMW

DI

54.0
dBpV/n

V1 82
S3 FC

Start 6.5 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Stop 8 GHz

Plot 7.5.87 Radiated emission measurements from 8 to 14 GHz at the 5.745GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
i Agilent  21:31:06 11 May 2006 R T

Mkr1

13.985 GHz

Ref 70 dBuV/m #Atten 0 dB 52.03 dBuV/m

Peak
Log

10

dB/

DI

540
dBpV/n

V1 s2
83 FC

Start 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Stop 14 GHz
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.88 Radiated emission measurements from 14 to 18 GHz at the 5.745GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
“@ Agilent 232721 11 May 2006 R T
Mkr1 17.93 GHz
Ref 80 dBpV/m #Atten 0 dB 65.4 dBpV/m
Peak
Log
10
dBI b s
w Mt Lt o
DI
74.0
dBpuV/n
V1 82
83 FC
A AA
Start 14 GHz Stop 18 GHz

#Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)

Plot 7.5.89 Radiated emission measurements from 14 to 18 GHz at the 5.745GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

40 Agilenf 232441 11 May 2006 R T

Mkr1 17.98 GHz
Ref 80 dBpV/m #Atten 0 dB 53.09 dBp\Vim
Peak
Log

Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 1 kHz Sweep 5.224 s (401 pts)
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Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.90 Radiated emission measurements from 18 to 26.5 GHz at the 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MFR  50.00dB,.
RL 80.0dB,_ 10dE 26.344CGHz
I=-4003F ngw
DISPLAY LINH

Plot 7.5.91 Radiated emission measurements from 26.5 to 33 GHz at the 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MER  51.17dB,.
RL 80.0dB,. 10dE 32.968GHZ
G-490G g
DISELAY L.INH
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance Verdict: PASS

Date:

Temperature: 23 °C

5/01/2006
Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.92 Radiated emission measurements from 33 to 40 GHz at the 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
*ATTEN 0dB
RL 80.0dB,_ 10dB/
DISPLAY | LINH
= =2 o) et T ~ 1 - N y i
ey e Pl N T
W
START 33.000GHz STOR 40.000GHz
*BEW 1.0MHz JEW  2.0MHz SWE  140ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.93 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
@ BB, 11A+ 282 . 11B/G
ACTY DET: PERK
MEAS DET: FEAK OF AUG
MER £.397 GHr
56,72 dEBulim
LOG REF 8A.@ dBulsm FREAMP 0N
1|
dBs
RATH
18 dE
P I T et
UL o] - ™
74.8
dEpls
VR 5B
50 FC
RCORR

START 1.@@8B GHz

STOP E£.4BA COHz

RL *IF BW 1.B MHz RAVG BEW 3 MHz SWP £8.8 msec

Plot 7.5.94 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
@ BEZ.11R+382 . 11B/G
ACTY DET: PERE
MEAS ODET: FEAK OF AUG
MER ©.CB@ GH:
45,67 dEplsm
LOG REF 8@.8 oBuls/m PRERMP ON
1@
dBs
ATH
1@ dB
oL
ELIIE M"MW
T e e e
VR 5B
SCOFC
RCORR

START 1.@0@ GHz

3T0F E.HBA COHz

RL *IF BW 1.B MHz RAVG BW 18 kHz WP HTR meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.95 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(@]

BBe.11A+8B2 . 11E/0

RCTY DET: PERK
MEAS DET: PFERAK OPF AWG

MER 2.49179 [Hz
BE6.98 dEplsm

LOG  REF 8.8 dEulim FREAMF ON
1B

dBs

ATH

e P R e B [ WWWMWI "

DL
4.4

dEplys
VA 5B

3C FC
ACORR

STRART 2_4H3IS@ GHz
FL *IF BW 1.8 MHz RAVG BM 3 MHz

ST0F 2.5ARBA (Hz
WP t@. B meec

Plot 7.5.96 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BBE.11R+ABT . 11E/0

RCTY DET: FERE
MEAS DET: FERK OF AVG

LOG  REF 5@.8 dEul/m

MER 248884 GHz
Y5.B8 dBul/m

FREANMF ON

i
dB~

ATH
1@ dE

0L
L |

dEuls
VA SE

3CFL
ACORR

START 2.4B33@ GH:z
FL *IF EH 1.B MHz RAUG BEW 1@ kHz

STOF c©.5ABBA GH:z
SWF EA.B meec

Page 102 of 325



I

HENM N LARORATORIES
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.97 Radiated emission measurements from 2.5to 2.9 GHz at the 5.785 GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

(8]

BRZ. 11R+902 . 11E/0

LOG  REF 7@.8 dEulsm
18

Semi anechoic chamber
3m
Vertical and Horizontal

RCTW DET:
MEAS DET:

FERK

FERK GF RAVG

MKR 2.8BEA GHz
Y5.12 dBulsm

FRERMF 0N

dBs

tATH

@ dE

START 2.5@@A@ CHz
FL *IF BW 1.B MHr

AVG BW 3 MHr

STOF £.38RA [H:
SHF £d.B meec

Plot 7.5.98 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(28]

BBc.11A+8B2. 11E/C

LOG REF 8@.8 dBulsm

RCTY DET:
MEAS DET:

FERK

FEAK OF AUG
HER 4. BB (Hz
55.41 dEpWsm

PREAMP ON

1@
dB~

ATH
1@ dE

DL
4.8

dEplrys
VA B

3CFC
ACORR

START 2.96B GHz
FL ®IF BH 1.B MHz

®AVG BH 3 MHz

5T0F 5.BBA GHz
SHRE 42,8 msec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.99 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

)

LOG  REF 5@.8 dEuls/m
1@

BBZ.11R+3BZ . 11E/D

RCTY DET: FERE
MEAS DET: FERK OF AVG

HER 4.9E3 (Hz
45,11 dBulWm

FREANMF ON

dB~

ATH
1@ dE

0L
a4, 4

dEuls
VA 3B

3CFL

RCORR

START 2.9@B GHz
FL *IF EH 1.B MHz

RAVG EW 1@ kHz

STOF 5 BBE (Hz
SWF B3R msec

Plot 7.5.100 Radiated emission measurements from 5.0 to 5.46 GHz at the 5.785 GHz carrier frequency

TEST SITE:
ANTENNA POLARIZATION:
(@]

LOG  REF 7@.8 dBulsm

BBc.11A+8B2. 11E/C

Semi anechoic chamber
TEST DISTANCE: 3m
Vertical and Horizontal

RCTY DET: FERE
MEAS DET: FERK OF AVG

MER 5.4531 GHz
47,75 dEpWsm

PREAMP ON

1@
dB~

LATH

4 di

Lt PR |

DL

a4. 4
dEplrys
VA B

3CFC
ACORR

START S.ABBA GHz
FL ®IF BH 1.B MHz

®AVG BH 3 MHz

3T0F 5.46P@ GH:z
SHWE 8. B msec
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Report ID: MOBFCC_16608_revl.doc
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HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.101 Radiated emission measurements from 5.46 to 5.725 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(28]

BE2.11R+3B2 . 11E-G
RCTY DET: FEPREK
MEAS DET: FEAK OF AUG
HER 5.6919 [(Hz
49,57 dEplsm

LOG  REF 7A.@ dBulsm PREAMP OM
1@
dB~
1ATH
@ dE

0L

GB.J
dEplrys
VA B
SCOFC
RCORR

START S.YERA GHz STOF 3.7094@ 0Hz
RL ®IF BH 1.B MHz BRVG BH 3 MHz WP CE.B msec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.715 GHz and
5.725 GHz; 68.23 dBpV/m below 5.715 GHz.

Plot 7.5.102 Radiated emission measurements from 5.825 to 6.5 GHz at the 5.785 GHz carrier frequency

TEST SITE: Semi anechoic chamber

TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
(@]

BRZ . 11A+3B2 . 11E40
ACTY DET: PERK
MEAS DET: FERK OF RAUG
MER B.A4YY GHz
5@, 81 dEplsm

LOG  REF 78.@ dBulsm FREAMP 0N
i@
dB/
tATH
@ dE

DL
GB. ¢
dEpl/
VA 5B
3C FL
RCORR

STRRT 5.8258 CGHr STOF G.358BA CH:z
RL ®I1F EW 1.8 MHz RAVG BW 3 MHz WP td. B msec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.825 GHz and
5.835 GHz; 68.23 dBuV/m above 5.835 GHz.
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.103 Radiated emission measurements from 6.5 to 8 GHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

¢ Agilent  20-51:08 11 May 2006 R T

Mkr1 7.99625 GHz
Ref 60 dBuV/m #Atten 0 dB 51.02 dBuV/m
Peak
Log

10
B bt IS WL

DI
54.0
dBpVin

V1 82
53 FC
A AA

Start 6.5 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)

Plot 7.5.104 Radiated emission measurements from 8 to 14 GHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
av Agilent  21:13:37 11 May 2006 R T
Mkr1 11.555 GHz
Ref 70 dBu\V/m #Atten 0 dB 56.1 dBpV/m
Peak
Log
10
dB/ .. ™ i g it

me TPl

DI
54.0
dBuVin

V1 82
33 FC

Start 8 GHz Stop 14 GHz
Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

Note: 11.57 GHz — 2™ harmonic of 802.11a module
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4,

Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.105 Radiated emission measurements from 14 to 18 GHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
W Agilent  23:28:47 11 May 2006 R T
Mkr1 14.00 GHz
Ref 80 dBuV/m #Atten 0 dB 64.85 dBuVim
Peak
Log
10
dB/ P e P ey - Sl
= MAMW A
DI
74.0
dBuvin
V1 82
S3 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)

Plot 7.5.106 Radiated emission measurements from 14 to 18 GHz at the 5.785GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
5 Agilenf  23:29:56 11 May 2006 R T
Mkr1 18.00 GHz
Ref 80 dBuVim #Atten 0 dB 53.15 dBpV/m
Peak
Log
10
dB/
[ e e L
v e —
DI
54.0
dBuVin
V1 52
53 FC
A AA
Start 14 GHz Stop 18 GHz.
#Res BW 1 MHz #VBW 1 kHz Sweep 5.224 s (401 pts)
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification: Section 15.407(b

), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.107 Radiated emission measurements from 18 to 26.5 GHz at the 5.785GHz carrier frequency

TEST SITE:
TEST DISTANCE:
ANTENNA POLARIZATION:

OATS
3m
Vertical and Horizontal

ATTEN 10dB MER 49.83dE
EL 30.0dE, 10dB 26.373GH=z
5-40G W

LINE

Plot 7.5.108 Radiated emission measurements from 26.5 to 33 GHz at the 5.785GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB MER  51.17dB,.
RL 80.0dB,. 10dE 32.838GHz
G-490G g
DISELAY L.INH
T a5V %
1n, | L LIRS R
W
START 26.500GHZ STOF 33.000GHZ
*REW 1.0MHZ EW  3.0MHz SWE  130ms

Page 108 of 325



i

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.109 Radiated emission measurements from 33 to 40 GHz at the 5.785GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

*ATTEN  0dB
RL 80.0dB,, V 10dEB/
DISPLAY | LINH
_ =0 o1 &
P A oy b ol
W
START  33.000GHz STOP  40.000GH=z
*REW  1.0MHz BW  3.0MHz SWP  140ms
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.110 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.805 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
@ BB, 11A+ 282 . 11B/G
ACTY DET: PERK
MEAS DET: FEAK OF AUG
MKR ©.258 GHz
S56. B4 dEulim
LOG REF 8A.@ dBulsm FREAMP 0N
1|
dBs
RATH
18 dE
O
oL PPN TR T LT
74.8
dEpls
VR 5B
50 FC
RCORR
START 1.@AE GHr STOP £.4B8 OHz
RL  ®IF BW 1.B MHz BAVG BH 3 MHz SHP 3.8 moec

Plot 7.5.111 Radiated emission measurements from 1.0 to 2.4 GHz at the 5.805 GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

(@]

BBZ.11A+8B2. 11B+0
ACTY DET: PERK
MEAS OET: FEAK OF AWUG
MER £.EE8 GHz
45,83 dBulim

LOG REF 8.8 dBulsm FREAMF ON
1B
dBs

ATH
1@ dE

STRRT 1.@8B@ GHz 3T0F €. 4BE GH:
RL *IF BW 1.B MHz ®AVG BW 18 kHz SHP HTB msec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.112 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.805 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@)

BBEZ.11A+3BZ. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber
3m

Vertical and Horizontal
Peak

B0

RCTY DET:
MEAS DET:

FERK
FEAK OF AVG
HER 2.49182 GHz
E3.B4 dEulsm

m FREANMF ON

i@
dB~

ATH
1@ dE

o _Hp L
el e

h P A

0L
4.8

dEuls
VA 3B

3CFL

RCORR

START 2.4B35@ GHz
FL *IF EH 1.B MHz

3T0F ©.358BBA GHz
3

BRUG BH 3 MHz F £8.8 msec

Plot 7.5.113 Radiated emission measurements from 2.4835 to 2.5GHz at the 5.805 GHz carrier frequency

TEST SITE:

TEST DISTANCE:
ANTENNA POLARIZATION:
DETECTOR:

(@]

BBC.11A+ABT. 11

LOG  REF 5.8 dBubs

Semi anechoic chamber
3m

Vertical and Horizontal
Average

Bl

RCTY DET:
MERS DET:

FERE
FEAK OF RAUG
MER 2.48812 GHz
Y5.27 dBulWm

m FREANMF ON

i
dB~

ATH
1@ dE

0L
L |

dEuls

VA 5B
3CFL

ACORR

START
FL

¢.4B330 GOH:z

#IF BW 1.8 MHz

JARRE GHz

STOF 2.
SWF EA.B meec

RAVG EW 1@ kHz
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HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.114 Radiated emission measurements from 2.5 to 2.9 GHz at the 5.805 GHz carrier frequency

TEST SITE:
ANTENNA POLARIZATION:
(@)

BBE.11R+ABT . 11E/0

Semi anechoic chamber
TEST DISTANCE: 3m
Vertical and Horizontal

ACTY DET: FERK
MEAS DET: FEAK OF AUG
Mif ©.83B@ GHz
Y7.B83 dEpWim
LOG REF 7@.8 dBulsm PREAHP ON
1B
dBs
1ATH
@ dE
IR P Mﬂ«MmeﬁvMAMmbmﬁwﬁmWMJNMMWd
DL
g4.a
dEpls
VA SE
3C FC
RCORR

START 2.95@BA GHz
FL ®IF BH 1.B MHz

®AVG BH 3 MHz

STOF 2.98@A GH:z
SWP £, B msec

Plot 7.5.115 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.805 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak

(&3]

BBE.11R+ABT . 11E/0

ACTY DET: FERE
MERS DET: FERK OF AUG
MER 4,837 GHz
55.74 dBulWm
LOG  REF 8@.8 dEulsm FREAMF OM
1@
dBs
ATH
10 dE
I MM(MMwmumdmwdwhmhmAaﬁWﬁAM&kﬂ#ﬂ
0L
4.4
dEuls
VA B
L fC
RCORR

START 2.3@@ GHz
FL *IF EH 1.B MHz

RAVG EW 3 MHz

STOF 5 BBE GH:
SWF 42.B meec
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Date:

Compliance Verdict: PASS

Temperature: 23 °C

5/01/2006
Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.116 Radiated emission measurements from 2.9 to 5.0 GHz at the 5.805 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average
(@) BEZ.11A+dBA . 1B
ACTY DET: PERE
MERS DET: PEAK GF AYG
MER 4,969 GHz
45.2¢ dBulW/m
LOG REF 8@.@ dBulsm FREAMP 0N
1|
dBs
ATH
1@ dE
oL P
L T I T Y e iuatand maianimtnshons et
dEuls
VA 3B
SC FC
ACORR

STOF 5 BBE (Hz
SWF B3R msec

START 2.9@B GHz

RL #IF BW 1.8 MHz RAVG EW 1@ kHz

Plot 7.5.117 Radiated emission measurements from 5.0 to 5.46 GHz at the 5.805 GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@]

BAC. 11A+8BC . 11EG
ACTY DET: PERE
MEAS DET: PERK OF AUG

MR 3.2344 [Hz
47,82 dBpWsim

LOG  REF 7.8 dBulsm PRERMP 0N
18
dBs
#ATH
g di

0L

qu.4
dEpls
VA 5B
SCFC
RCORR

STOF 9.4BBA CH:
SHF £d.B meec

START S.HERA CHz

RL rIF BH 1.8 MHz AVEG BW 3 MHz
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.118 Radiated emission measurements from 5.46 to 5.725 GHz at the 5.805 GHz carrier frequency

TEST SITE:

Semi anechoic chamber

TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(28]

BRZ . 11A+3B2 . 11E40
ACTY DET: PERK
MEAS DET: FERK OF RAUG
MR 5.6654 GHz
Y8.54 dEulsm

LOG  REF 78.@ dBulsm FREAMP 0N
i@
dB/
tATH
@ dE

DL
GB. ¢
dEpl/
VA 5B
3C FL
RCORR

START 3.4EBE CH: STOF 3.705@ CH:z
RL ®I1F EW 1.8 MHz RAVG BW 3 MHz WP td. B msec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.715 GHz and
5.725 GHz; 68.23 dBpV/m below 5.715 GHz

Plot 7.5.119 Radiated emission measurements from 5.825 to 5.835 GHz at the 5.805 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

@ BBEZ.11A+4B2 . 11E/G
RCTY DET: PEAK
MEAS DET: FEAK OF AUG
MER 2,B2333 GHz
HY8.B7 dEplsm
LOG  REF 7d.8@ dBuW/m FPREAMP ON
1B
dB~
2ATH
@ dE
H}EWﬁMﬁNWAWUJvM”Mﬁ’“_*Af””‘vawafuqw__JNME“M_UkMﬁ
VA 5B
3C FL
RCORR
START 5.48580 GHz 3T0F 5.B330@ (Hz
RL ®IF BEW 1.8 MHz BAWG BW 1 kHz WP 38.8 meec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 78.23 dBuV/m between 5.825 GHz and
5.835 GHz.. Settings: RBW =1 MHz, VBW =21/ Ton=1/2.1ms =470 Hz > VBW = 1 kHz
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.120 Radiated emission measurements from 5.835 to 6.5 GHz at the 5.805 GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

(@)

BEZ. 11A+3B2 . 116G
RCTV DET: PERK
MEAS DET: FEAK OF AVG
MER 6.4318 GHz
49,38 dEulsm

LOG REF 78.8 dBulsm PREAMP OM
1B

dBs
HATH
@ dEB

START 5.835@ GHz STOF B.58RA COHz
RL *IF BW 1.B MHz RAVG BEW 3 MHz SWP t@.B msec

Note: Outside restricted band range (between 5460 MHz and 7250 MHz) the limit is 68.23 dBuV/m above 5.835 GHz

Plot 7.5.121 Radiated emission measurements from 6.5 to 8 GHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

i Agllent  21:01:08 11 May 2006 R T

Mkr1 7.99625 GHz
Ref 60 dBu\V/im #Atten 0 dB 49.36 dBuVim
Peak
Log
10 eyt

Start 6.5 GHz Stop 8 GHz
Res BW 1 MHz VBW 3 MHz Sweep 4 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.122 Radiated emission measurements from 8 to 14 GHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
0 Agilent  21:18:39 11 May 2006 R T
Mkr1 14.000 GHz
Ref 70 dBuV/m #itten 0 dB 52.33 dBuV/m
Peak
Log
10
dB/ ’
WMW Ak [
DI
54.0
dBpV/n
V1 S2
S3 FC
A AA
Start 8 GHz Stop 14 GHz

Res BW 1 MHz VBW 3 MHz Sweep 30 ms (401 pts)

ANCORRFACT\O

Plot 7.5.123 Radiated emission measurements from 14 to 18 GHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Peak
i Agilenf  23:31:46 11 May 2006 R T
Mkr1 18.00 GHz
Ref 80 dBpV/m #Atten 0 dB 64.55 dBpVim
Peak
Log
10
dB/ ottt | N o]
| v i fhoir dhptvrnd
DI
74.0
dBuVin
V1 82
83 FC
A AA
Start 14 GHz Stop 18 GHz
#Res BW 1 MHz VBW 3 MHz Sweep 20 ms (401 pts)
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance -
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.124 Radiated emission measurements from 14 to 18 GHz at the 5.805GHz carrier frequency

TEST SITE: Semi anechoic chamber
TEST DISTANCE: 3m

ANTENNA POLARIZATION: Vertical and Horizontal
DETECTOR: Average

# Agilent  23:30:45 11 May 2006 R T

Mkr1 17.99 GHz
Ref 80 dBuV/m #Atten 0 dB 53.12 dBpVim
Peak
Log
10
dB/

DI
54.0
dBuViny

V1 82
383 FC
A AA

Start 14 GHz Stop 18 GHz
#Res BW 1 MHz #VBW 1 kHz Sweep 5.224 s (401 pts)

Plot 7.5.125 Radiated emission measurements from 18 to 26.5 GHz at the 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal

ATTEN 10dB
EL 820.0 Bb—* 10dB
MER
ez
DIso.6 aE L™
L WMWWWMWW
W
STRET 18.000GHz 5TOP 26.500GH=
*REW 1.0MH= BN 3.0MH= SWE 170m=
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.126 Radiated emission measurements from 26.5 to 33 GHz at the 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
ATTEN 10dB
RL 80.0dB,. 104E
DISPLAY LINE
D k — —F— mapird oetisifoanghpaagid | T i
START 26.500GH STOP  33.000GHz
*EEW  1.0MHz VEW  3.0MHz SWE  130ms

Plot 7.5.127 Radiated emission measurements from 33 to 40 GHz at the 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ANTENNA POLARIZATION: Vertical and Horizontal
*LTTEN 0dB MFR 52.00d5,,
RL 80.0dB,. 10dB/ 36.397GHz
o-200G ngw
DISPLAY LINH
_[F%E [ = . i I
I [rermteiry L " Ml Lt L T T
START 33.000GHZ STOP  40.000GHZ
*BEEW  1.0MHz JEW OMHz SWP  140ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.128 Radiated emission measurements at the second harmonic of 5.18GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN odB MER 47.50dE,
EL 70.0dB,, W 10dB/ 10.37292GH=
G-40G g
e Al ‘*WMH&WWWWM

Plot 7.5.129 Radiated emission measurements at the second harmonic of 5.26GHz carrier frequency

TEST SITE: OATS

TEST DISTANCE: 3m
ATTEN  10dB MER  49.83dE,,
RL 70.0dB,. V¥ 10dB/ 1 8

Note: outside restricted band emission, limit 68.23 dBuV/m
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Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.130 Radiated emission measurements at the second harmonic of 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Peak
ATTEN 10dE
EL 30.0dE, 10dBE
a"’“flj h WMWW‘_H
DISPLAY 1HH
: ’?é LI:I gﬁ’—“ i M 1, xl
W
CENTER 10.64000GH=Z SPAN 50.00MH=z
*BEW 1.0MH= *VEW OMH= SWE 50.0ms=

Plot 7.5.131 Radiated emission measurements at the second harmonic of 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Average
ATTEN 10dB MER  52.17d3,.
RL 70.0dB,. 10d8/ 10.63983GHz
TE—20G g
W
CENTER 10.64000GH SPAN  50.00MHz
*REW  1.0MHz “VEBW 0kHz SWE  130ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.132 Radiated emission measurements at the second harmonic of 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Peak
LATTEN  10dB
RL 20.0dB,.
DISPLRY i LTI Mo A

Plot 7.5.133 Radiated emission measurements at the second harmonic of 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Average
ATTEN 10dB MKR  52.00dB,.
RL 80.0dB,_ 10dB 11.48942GHz
T5-400G ngw
DISPLAY LINH
D Rl el TR s S
| =1 I-.K
W
CENTER 11.49000GHz SPAN  50.00MHz
*REW  1,0MHz *VBW  1.0kHz SWP  130ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.134 Radiated

emission measurements at the second harmonic of 5.785GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Peak
ATTEN 10dB MER 63.67dE
RL 80.04E,. A 10d4B/ 11.56200GH=z
G-400G Theew
. lj MW PR Y ]
DISP L LIHH -
_ preewil |, V MM
W
CENTEE 11.57000GH= SPRN 50.00MH=
*BEW 1.0MH= *VEW 3.0MH= 3WP 50.0ms

Plot 7.5.135 Radiated

emission measurements at the second harmonic of 5.785GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Average

ATTEN 10dB

RL 80.0dB,. 10d8/

DISE
D — e —
SPAN  50.00MHz
1.0kHz SWE  130ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

HENM N LARORATORIES

Test specification: Section 15.407(b), Unwanted radiated emissions

Test procedure: Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.136 Radiated emission measurements at the second harmonic of 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Peak
ATTEN 10dB KR 67.17dE
EL g0.04B. W 10dB/ 11.61125GH=
5-40G ngw
S EE e e MMW'W
W
CENTER 11.61000GH= SPAN 50.00MH=
*REBW 1.0MH= *VEW 3.0MH= SWP 50.0ms

Plot 7.5.137 Radiated emission measurements at the second harmonic of 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
DETECTOR: Average
ATTEN 10dB MER  52.50dB,.
RL 80.0dB,. 10dB/ 11.61092GHz
1G-40G Ew
DISELAY LINE
- = = =T
D — e
W
CENTER 11.61000GHZ SEAN  50.00MHz
*REW  1.0MHz *VBW  1.0kHz SWP  130ms
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Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC

Remarks:

Plot 7.5.138 Radiated emission measurements at the third harmonic of 5.18GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN 0dB
RL 80.0dB,, ¥ 10dB/

Plot 7.5.139 Radiated emission measurements at the third harmonic of 5.26GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN odB
RL 80.0dB,_. V¥ 10dB/
DISPLAY LINEH

Page 124 of 325



il

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc
Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —
Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.140 Radiated emission measurements at the third harmonic of 5.32GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN 0dB
RL 80.0dB,.. 10dB
DISPLLY LINH
_[5%0 L8
T Y A PP N TR E R TS e gty bt b LA a1
W
15.926000 SPAN 10.00MH=z
OMH= 3.0MH=z SWP 50.0ms

Plot 7.5.141 Radiated emission measurements at the third harmonic of 5.745GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN odB
RL 80.0dB,. 10dB
W
CENTER 17.23500GH= SPEN  50.00MHz
*EEW  1.0MHz *VEW  1.0kHz SWE  130ms
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.142 Radiated emission measurements at the third harmonic of 5.785GHz carrier frequency

TEST SITE:

TEST DISTANCE:

OATS
3m
*BTTEN 0dB
RL 20.0dB. 10dE
CEL
| ac EW
DT
DENS b |
W
17 SPAN  50.00MHz
OMHZ 1.0kHz SWEP  130ms

Plot 7.5.143 Radiated emission measurements at the third harmonic of 5.805GHz carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
*ATTEN 0dB KR 33.67dE
EL 30.0dE, 10dB 17.41300GH=z
5-40G ngw
LINH
_ J\*Mwwﬂwmmpw&w T TV e e L T
W
CENTER 17.41500GH= SPAN 50.00MH=
*REBW 1.0MHz 'BW 3.0MH= SWP 50.0ms
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Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.144 Radiated emission measurements at the forth harmonic of 5.18 carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ATTEN 10dB
RL 80.0dB,.. 10dB
DISPLAY LINH
M= Lo [
- Wwwmm»mmmmwm
W
SPAN 50.00MH=z
. OF 3.0MH=z SWP 50.0ms

Plot 7.5.145 Radiated emission measurements at the forth harmonic of 5.26 carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ATTEN 1o0dB
RL 80.0dB,. 10dB
DISPLAY LINEH
B ol *mﬁmmmﬁ\-
W
CENTER 21.04000GHz
*EEW  1.0MHz VEW 3

SPAN

SWP
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006

Verdict: PASS

Temperature: 23 °C

Air Pressure: 1012 hPa

Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.146 Radiated emission measurements at the forth harmonic of 5.32 carrier frequency

TEST SITE:
TEST DISTANCE:

ATTEN
RL  20.0dB

OATS
3m

Plot 7.5.147 Radiated emission measurements at the forth harmonic of 5.745 carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ATTEN 10dB MER 46.17dE
EL g0.04B. W 10dB/ 22.99383GH=
5-40G W
DISPLAY LINE
_[5f0 512 1
- et e ek L o g i e b b et Ay -l‘)iL bl e
W
CENTER 22.93000GH= SPAN 50.00MH=
*REBW 1.0MH= VBW 3.0MH= SWP 50.0ms
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Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode: Compliance —

Date: 5/01/2006 Verdict: PASS
Temperature: 23 °C Air Pressure: 1012 hPa Relative Humidity: 46 % | Power Supply: 120 VAC
Remarks:

Plot 7.5.148 Radiated emission measurements at the forth harmonic of 5.785 carrier frequency

TEST SITE:
TEST DISTANCE:

OATS
3m
ATTEN 10dB
RL 80.0dB,.. 10dE
DISPLAY LINH
40 L8
WMMWWJ, o, W,
SPRN 50.00MHZ
3.0MH=z SWP 50.0ms

Plot 7.5.149 Radiated emission measurements at the forth harmonic of 5.805 carrier frequency

TEST SITE: OATS
TEST DISTANCE: 3m
ATTEN 10dB
EL 30.0dE, 10dB
DISPLAY LINE
_[5f0 512 1
- o e b Lt oo pebi b e e L e R
W
CENTER 23.22000GH= SPAN 50.00MH=
*REBW OMH=z 'BW 3.0MH= SWP 50.0ms

Page 129 of 325



i

HENM N LARORATORIES

Report ID: MOBFCC_16608_revl.doc

Date of Issue: May 2006

Test specification:

Section 15.407(b), Unwanted radiated emissions

Test procedure:

Public notice DA 00-705/ 47 CFR, Section 15.247(c) / ANSI C63.4, Section 13.1.4

Test mode:

Compliance

Date:

5/01/2006 Verdict:

PASS

Temperature: 23 °C

Air Pressure: 1012 hPa Relative Humidity: 46 %

| Power Supply: 120 VAC

Remarks:

Plot 7.5.150 Transmission burst duration

(@]

BBEZ.11A+AB0 . 11E /G
ACTY DET: PERK
MEAS DET: FEAK QP RAYG
HE Ra E.]EEBEmsec

5 dB
LOG  REF 9@.8 dEul/m PREAMP ON
18
dB~
ATH

J
u

==

2B dE i pmmwuww «WAMATAwMHMMﬂFww«mmA P i B | Gty
1

WA 3B
S0 FS
RCORR

CEMTER 5 CEAQREA GH: SFAN B Hr

RL rIF BW 1.8 MHz RALG BM 18 kH:z

Plot 7.5.151 Transmission burst period

(@)

BBEZ.11A+3BE . 11E-G
ACTV DET: PEAEK
MEAS DET: FEAK OF AYG
MERa .98 meec
LG4 dE

LOC REF 3@.8 dBuplsm PRERHF ON
1

l

BB dE o], o) «««uhhTﬁwuhﬁwﬂrﬂhﬂapq.fﬁﬁvww~j P
1 ! i

SPAN B Hz
#5HF 15,8 msec

CEMTER 5 PEADREA GHz

RL wIF BW 1.B MHr #AVG BW 18 kHz

#3MP 158 meec
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